YANMAR PARTS CATALOG

0CR10-M46601EN

Last update Jun., 2013




‘ Introduction I

1. This parts catalog contains the previous information on the 3JH3E
(part catalog No.YOOR4660) as well as the new one on the 3JH3E(EPA)
(part catalog No.YOOR4920) and 3JH3CE.

Parts catalog No. | Date of issue Remarks
First edition 000Y0O0R4660 May,1997 No need
First edition 000YOOR4920 Jan.,1999 No need
1st edition(supplement) 000YO0R4661 June,2002

2. This parts catalog dose not covers the reduction reverser and outboard engine.
Please refer to the separate parts catalog,(No.000Y00R4900 or 000YO0R4910
or YOOF5970 or 000YOO0F5761),which covers the reverser.

3. Standard finish color. . Yanmar ecole silver metallic
Parts No. 977620-10070 1L (Paked in a can)
977620-40070 4L (Paked in a can)
TOR-90090003 Spray (1 piece)
4. This parts catalog dose not contain the technical date needed for servicing.
5. The illustrations used in this parts catalog have been simplified for clarity.

6. Specification

Engine model 3JH3E 3JH3E(EPA) 3JH3CE
Production years ~Nov,.1998 Dec,.1998~ ~Nov,.1998
Serial number ~E20846 A00101~ ~E20846
Type 4-stroke, vertical, water-cooled, diesel engine
el

Continuous rating '(‘;"é'}':;p”n,:) (ggggggg)

Combustion system Direct injection

Starting system Electric starting 12V-1.2kw

Power take-off position Flywheel side

Cooling system Fresh water(Filterd sea water)cooling

Lubricating system Forced lubrication

Reduction reverse KM3A1 KM3P4 | KM35A | KM35P SD40
Reduction ratio 2.332.64 236 261 320 2.332.64 | 2.36 2.61 —

7. The contents of this parts catalog are subject to change without notice.

8. Be sure to use only YANMAR genuine part for repairs.
If imitation parts are used, It may cause engine defects.



Directions for the Parts Catalog.

1.This Parts Catalog shows both standard and optional parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A (B) (©) (B () (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
Main parts (Assembly parts)
2 - Sub component included in " 1.
Sub component included in ” 2 “.
Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Symbol
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
<« No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old %) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<———= New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



Fig. No. Fig. Name
3JH3E(CE)
1. CYLINDER BLOCK
2. GEAR HOUSING

. FLYWHEEL HOUSING

H W

. MOUNTING FOOT

5. LUB.OIL SUMP

6. LABEL

7. CYLINDER HEAD

8. BONNET

9. SUCTION MANIFOLD
10. MIXING ELBOW

11. CAMSHAFT
12. CRANKSHAFT & FLYWHEEL
13. PISTON & CONNECTING ROD
14. LUB.OIL SYSTEM

15. LUB.OIL PIPE

16. COOLING SEA WATER PUMP
17. COOLING FRESH WATER PUMP
18. COOLING FRESH WATER COOLER
19. COOLING SEA WATER PIPE
20. COOLING FRESH WATER PIPE
21. C.S.W.STRAINER(OPTIONAL)
22. BILGE PUMP(STD,OPTIONAL)
23. BILGE PUMP(DX,OPTIONAL)

24. FUEL INJECTION PUMP

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.

48.

Fig. Name
GOVERNOR
FUEL FEED PUMP & TIMER
FUEL INJECTION VALVE
FUEL INJECTION PIPE
FUEL PIPE & FUEL STRAINER
FUEL TANK(OPTIONAL)
ENGINE STOP DEVIC
CLUTCH
CUPRING(OPTIONAL)
STARTING MOTOR
GENERATOR(12V-55A,PREVIOUS)
GENERATOR(12V-60A,NEW)
GENERATOR(12V-80A,0PTIONAL)
WIRE HARNESS & SENSOR
WIRE HARNESS & SENSOR(EARTH FLOAT TYPE)
INSTRUMENT PANEL(B-TYPE)
INSTRUMENT PANEL(C-TYPE,PREVIOUS)
INSTRUMENT PANEL(C-TYPE,NEW)
INSTRUMENT PANEL(B,NEW-TYPE)
INSTRUMENT PANEL(C,NEW-TYPE,PREVIOUS)
INSTRUMENT PANEL(C,NEW-TYPE,NEW)
TOOL
SPARE PART(OPTIONAL)

SPARE PART(EARTH FLOAT TYPE,OPTIONAL



0CR10-M46601

Fig.1. CYLINDER BLOCK -
(C)=3JH3CE F=
No. Lev. Parts No. Description Qty |
s A B © ® E @

1 1 729270-01560  BLOCK ASSY, CYLINDER 1 1 1
) YURFTIOYY 4 3 124160-01910  PLUG, PT1/4 3 3 3
Fig. CYLINDER BLOCK 5 3 171051-01921  PLUG, NPTF1 11 1
6 3 129150-02020  BOLT, METAL CAP 8 8 8
9 3 129795-02411  BUSH, CAMSHAFT 1 1 1
10 3 23876-010000  PLUG, RO1 1 1 1
11 3 27231-500000 PLUG 50 1 1 1
1 1 1

11-1 3 129001-01250  PLUG, 50 N
(A=*2000.01) (B=E/#A00838) (C=*2000.01)
12 3 27241-120000  PLUG, 12 2 2 2
13 3 27241-300000  PLUG 30 6 6 6
14 2 27225100140  PLUG, 10X14 11 1
15 2 12900102800  BEARING, MAIN 4 4 4
151 2 129690-02800  BEARING, MAIN 4 4 4 R
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
18 2 129150-02930  BEARING, THRUST 2 2 2
21 1 129150-01200  BOLT, HEAD 14 14 14
22 1 129002-01331 _ GASKET, HEAD 11
23 1 129150-02870  BEARING, 0.25 US 4 4 4
231 1 129690-02870  BEARING, 0.25 US 4 4 4 R
(A=*2000.10) (B=E/#A01802) (C=+2000.10)
26 1 129150-02940  BEARING, THRUST 0.25 2 2 2
Remarks
(1)UNDER-SIZE(U.S=0.25)PART.
(2)OVER-SIZE(0.S=0.25)PART. N:OId =225 New, (:0ld 25 New, R:Old 4k New, $:01d *os New, WiAdd, ZDiscontinued, Flnterchangeable by set, KiQ'ty Changs

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

; A)=3JH3E D)=
Fig.2. GEAR HOUSING esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
ONTTITE A B (©) O (E) F
1 1 129670-01500 CASE, GEAR 1 1 1
Fhr—2 2 1 129100-01520  FLANGE, GEAR CASE 101 1
Fig. GEAR HOUSING 3 1 121450-01560  STUD, M8X22 3 3 3
4 1 124160-01751 COVER, FILLER 1 1 1
5 1  129795-01800 SEAL, OIL 1 1 1
6 1 129150-01870 COVER 1 1 1
7 1 129150-01881 GASKET 1 1 1
8 1 129795-01950 PIPE, KNOCK L=18 2 2 2
9 1 121850-51960 O-RING 1 1 1
10 1 22190-080002 WASHER, SEAL 6 4 4 4
11 1 22190-080002 WASHER, SEAL 6 1 1 1
12 1 24311-000160 O-RING, 1AP16.0 2 2 2
13 1  24311-000320 O-RING, 1AP32.0 1 1 1
14 1 26106-080122 BOLT, M8X 12 PLATED 4 4 4
15 1 26106-080162 BOLT, M8X 16 PLATED 3 3 3
16 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
17 1 26106-080452 BOLT, M8X 45 PLATED 6 6 6
18 1 26106-080552 BOLT, M8X 55 PLATED 3 3 3
19 1 26106-080852 BOLT, M8X 85 PLATED 4 4 4
20 1 26216-080182 STUD, M8X 18 1 1 1
21 1 26306-080002 NUT, M8 3 3 3
22 1 121023-01550 COVER 1 1 1
23 1  24341-000240 O-RING, 1AS24.0 1 1 1
24 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

; A)=3JH3E D)=
Fig.3. FLYWHEEL HOUSING esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
VOOR4EE A B (©) O (E) F
1 1 129100-01580 PIN, M8X16 2 2 2
75/";';41’_“);1\6,9‘).7' 2 1 129670-01600 HOUSING, FLYWHEEL 1 1 1
Fi g. FLYWH EEL HOUSING 3 1 26206-100252 BOLT, M10X 25 PLATED 6 6 6
4 1 26206-100302 BOLT, M10X 30 PLATED 4 4 4
5 1 129100-01580 PIN, M8X16 2 2 2
6 1 129100-01640 CASE ASSY, OIL SEAL 1 1 1
8 2 129795-01780 SEAL, OIL 1 1 1
9 1 129486-01670 BOLT, M8X30 6 6 6
10 1 26106-080352 BOLT, M8X 35 PLATED 3 3 3

HEFER 10 Fig. °f

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

; (A)=3JH3E (D)=
Fig.4. MOUNTING FOOT esoe o
(C)=3JH3CE (F)=

No. Lev. Parts No. Description Qty |

lP/G NEWS No:YOOR4GE1—3 A (B (©) () () (F)
FUBLISHED: 200510 129270-08100 FOOT

129670-08110  FOOT
129670-08120  FOOT

129670-08130 FOOT
26106-100202 BOLT, M10X 20 PLATED

aObhlwNR
N =
NN R (R R e
NN R (R R e
NN R e

5-1 1 26106-100222 BOLT, M10X 22 PLATED N
(A=*2000.05) (B=E/#A01302) (C=*2000.05)
6 1 26106-100302 BOLT, M10X 30 PLATED 2 2 2
7 1 26106-100302 BOLT, M10X 30 PLATED 4 4 4
8 1 26116-120302 BOLT, M12X 30 PLATED 4 4 4
8-1 1 26116-120252 BOLT, M12X 25 PLATED 4 4 4 N
(A=*2000.05) (B=E/#A01302) (C=*2000.05)
9 1 129670-08340 MOUNT, FLEXIBLE 150 2 2
10 1 128377-08350 MOUNT, FLEXIBLE 100 2 2
11 1 129670-08100 FOOT 1 1
12 1  129670-08350 MOUNT, FLEXIBLE 200 2 2

REFER TO Fig. 3

" \REFER TO Fig.!1

3JH3CE: 8040

3JH3CE: 5D40

3JHIE(EPA) . A aw
3JHIE LEPA) (OPTICNAL

3E{EPA] AT a

3JH
JJHIE (EPA)OPTLONAL

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

; A)=3JH3E D)=
Fig.5. LUB.OIL SUMP esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
VOOR4EE A B (©) O (E) F
1 1 129270-01720 SUMP, OIL 1 1 1
;1—/|’ )Ilhﬂ:‘/; 2 1 129100-01730 SPACER, OIL SUMP 1 1 1
Fi q. LUB.OIL SUMP 3 1 26106-080162 BOLT, M8X 16 PLATED 4 4 4
4 1 26106-080252 BOLT, M8X 25 PLATED 2 2 2
e 5 1 26106-080452 BOLT, M8X 45 PLATED 20 20 20
:'{_ ] 6 1 129670-34800 DIPSTICK, OIL 1 1 1
= ALl 10 g 7 1 129301-34830 SPACER 1 1 1
8 1 129270-34880 GUIDE ASSY, DIPSTICK 1 1 1
11 1 22190-140002 WASHER, SEAL 14 2 2 2
12 1 22217-080000 WASHER, SPRING 8 1 1 1
13 1 22217-100000 WASHER, SPRING 10 1 1 1
14 1 23851-080000 JOIT BOLT 8 1 1 1
15 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
16 1 26106-100252 BOLT, M10X 25 PLATED 1 1 1
16-1 1 26106-100222 BOLT, M10X 22 PLATED 1 1 1 N
(A=*2000.05) (B=E/#A01302) (C=*2000.05)
17 1 26306-080002 NUT, M8 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.6. LABEL
WOORJEE
1
5
R sy -

SR
Fig.B LABEL

:L 7% DANGER
“Iﬁl_lt"*"??“l'

ST ROLL AR

¢ ET SAAFD.

Alern 1A ep abile the eng ie
& 3UIEET Ml e mn sl ol

L|r|1 LITRILFS

W#i1g
ATTENTION

FLUT U GRTE0 g r

e TN 15 P2 Sy

13

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 128171-07150 LABEL 1 1
1-1 1 128377-07150 CAUTION LABEL 1 1 1
(A=E/#E20354) (C=E/#E20354)
2 1 128296-07260 LABEL, DANGER 1 1
2-1 1 128377-07260 LABEL,DANGER 1 1 1
(A=E/#E20354) (C=E/#E20354)
3 1  128296-07350  LABEL, DANGER 1 1
31 1 128377-07350  LABEL,WARNING 101 1
(A=E/#E20354) (C=E/#E20354)
4 1 123682-07851 LABEL, CAUTION 1 1 1
5 1 177088-02430 LABEL 1 1
6 1 128296-07190 LABEL,LOOSE PARTS 1 1 1
7 2 128296-07400 LABEL, DANGER 2 2 2
8 2 128296-07420 LABEL, DANGER 1 1 1
9 2 128296-07450 LABEL, DANGER 1 1 1
10 2 128296-07460 LABEL, DANGER 1 1 1
11 1 129270-07510 LABEL, BSO2 1 1
(A=FROM 1ST) (C=FROM 1ST)
11-1 1 129270-07560  LABEL, BSO2 1 1 1
(A=E/#E20354) (C=E/#E20354)
12 1 196630-12980 LABEL 1 1 1

17 1H 100 400, WG T TAC 1N
|

(A=FROM 1ST)

(C=FROM 1ST)

SRR

N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

i it



0CR10-M46601

Fig.7. CYLINDER HEAD

¥LoR4EE

JJHIE (EPA)
478
H

40—

457

Remarks
(1)REPAIR PART.

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.

(A)=3JH3E (D)=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE F=
No. Lev. Parts No. Description Qty
A B © © E
1 1 729202-11710 HEAD ASSY, CYLINDER 1 1
1A 1 729270-11710 HEAD ASSY, CYLINDER 1
5 3 120130-11860  GUIDE, VALVE 3 3 3
7 3 129150-11810 GUIDE, VALVE 3 3 3
9 3 23876-020000  PLUG, RO2 2 2 2
10 3 23876-030000  PLUG, RO3 3 3 3
1u 3 26216-060202  STUD, M6X 20 6 6
12 3 27241-220000  PLUG, 22 3 3 3
13 3 27241-400000  PLUG, 40 2 2 2
14 3 129470-11080  SEAT, INTAKE VALVE 3 3
14A 3 129270-11080  SEAT, INTAKE VALVE 3
15 3 129470-11090  SEAT, EXHAUST VALVE 3 3 3
16 2 129100-11100 VALVE, INTAKE 3 3
16A 2 129270-11100 VALVE, INTAKE 3
17 2 129795-11120 SPRING, VALVE 6 6 6
18 2 129100-11110 VALVE, EXHAUST 3 3 3
19 2 129795-11180 RETAINER, SPRING 6 6 6
20 2 27310-080001  COTTER, 8 6 6 6
21 2 121400-11340 SEAL, VALVE STEM 3 3 3
22 2 124460-11340 SEAL, VALVE STEM 3 3 3
23 2 129150-11370 CAP, VALVE 6 6 6
24 2 22351-060012  PIN, SPRING 6.0X12 2 2 2
25 2 26366-060002  NUT, M6 6 6
26 1 129155-11241 = SHAFT ASSY, ROCKER 1 1
26A 1 129270-11240  SHAFT ASSY 1
27 2 129155-11260  SUPPORT, ROCKER ARM 2 2
27A 2 129270-11260  SUPPORT, ROCKER ARM 2
28 2 129155-11270  SUPPORT, ROCKER ARM 2 2
28A 2 129270-11270  SUPPORT, ROCKER ARM 2
29 2 129150-11280  SPRING 3 3 3
30 2 129150-11290 SHAFT, ROCKER ARM 1 1 1
33 2 729402-11650  ARMASSY, ROCKER 6 6 6
34 3 129150-11230 SCREW, VALVE ADJUST 6 6 6
36 3 129150-11750 NUT, M8 6 6 6
37 2 26226-080182  STUD, M8X 18 3 3
37-1 2 119802-11280 STUD 3 3
(A=*2002.01) (C=*2002.01)
37A 2 129270-11290  STUD, M8X18 3
38 1 119625-11871 PROTECTOR, NOZZLE 3 3
38-1 1 119625-11870 PROTECTOR, NOZZLE 3 3 3
(A=E/#E20456) (C=E/#E20456)
39 1 119625-11880 SEAT, NOZZLE 3 3 3
40 1  119625-11900 RETAINER, NOZZLE 3 3
41 1 26106-080252  BOLT, M8X 25 PLATED 2 2 2
42 1 26106-080502  BOLT, M8X 50 PLATED 6 6 6
43 1 129900-07900  LIFTER 2 2
43-1 1 129171-07901 LIFTER 2 2 2
(A=E/#E20217) (C=E/#E20217)
44 1 26106-080162  BOLT, M8X 16 PLATED 4 4 4
45 1 129470-07230  LIFTER 1 1 1
46 1 26106-080162  BOLT, M8X 16 PLATED 2 2 2
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change



0CR10-M46601

; (A)y=3JH3E (D)=
Fig.7. CYLINDER HEAD e o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
“LIR4EE A B © O E
47 1 26450-080352 BOLT, M8X 35 3
48 1 120270-54410  WASHER, INJECTOR 3
49 1 129270-11900 RETAINER 3
3JH3E (EPA)
478
H
48—
49—
o LY
.'_//_;..\
N SRR T
S %”
z
.
Remarks VR HEx BT Hey
(1)REPAIR PART. N:Old =25 New, (iOld £ New, RiOId 325 New, 5:01d $= Mew, W:Add, Z:Discontinued, Flnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

H A)=3JH3E D)=
Fig.8. BONNET EB;:SJH3E(EPA) EE;:
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
S A B © O ® 6O
1 1  129100-11350  BONNET ASSY, HEAD 1 1
FURYRLTY—H 1-1 1 129100-11351  BONNET ASSY, HEAD 1 1 N
Fig.& BONNET & BREATHER (b=riom0 1) (c=1so1
12 1 729132-11521  BONNET ASSY, HEAD 1 1 R
(A=*1999.11) (C=*1999.11)
3 2 129150-03020 COVER, BREATHER 1 1
4 2 129150-03070  BAFFLE, BREATHER 1 1
5 2 129150-03080  PLATE, BAFFLE 1 1
7 2 129150-11310  GASKET, BONNET 1 1
9 2 24341-000500 O-RING, 1AS50.0 1 1
10 2 26106-080162  BOLT, M8X 16 PLATED 2 2
1 1 124160-11360 KNOB 3 3
12 1 24311-000120  O-RING, 1AP12.0 3 3
13 1 129190-03090  PIPE, BREATHER 101 1
14 1 129301-03660 CLAMP 16 101 1
15 1 129410-03990  CLIP 1 1 1
16 1 121750-59890  BAND, 140 101 1
17 1 129270-11350 BONNET ASSY, HEAD 1
20 2  129150-03070  BAFFLE, BREATHER 1
21 2 129150-03080  PLATE, BAFFLE 1
23 2 129270-11310  GASKET, BONNET 1
24 2 129150-03020  COVER, BREATHER 1
25 2 24341-000500 O-RING, 1AS50.0 1
3J 13 (FFA) 26 2 26106-080162  BOLT, M8X 16 PLATED 2
27 1 124160-11360  KNOB 3
28 1 24311-000120  O-RING, 1AP12.0 3
29 1 124160-01751 COVER, FILLER 1 1
30 1 24311-000320 O-RING, 1AP32.0 1 1
31 1 124160-01751 COVER, FILLER 1
5 32 1 24311-000320  O-RING, 1AP32.0 1
13
/

| S

NN
» %&QS@/

BERE4 T Rial e [

"
% SFFELR T =7g.%

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

1 A)=3JH3E D)=
Fig.9. SUCTION MANIFOLD B o-
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
“30RAEG | A (B (©) () () (F)
1 1 129170-12100  MANIFOLD, AIR INTAKE 1 1 1
BEv=hr—IN 2 1 129150-12111  GASKET, MANIFOLD 1 1 1
Fig. SUCTION MANIFOLD 3 1  26106-080252  BOLT, M8X 25 PLATED 3 3 3
4 1 26106-080352  BOLT, M8X 35 PLATED 1 1 1
5 1 129470-12210  JOINT ASSY 1 1
7 2 23876-010000 PLUG, RO1 1 1
8 1 129570-12300  SILENCER ASSY 1 1
9 1 23000-054000 CLAMP, 54 1 1
10 1 129270-12200  JOINT 1
1 1 129270-12300  SILENCER 1
12 1 23000-070000 CLAMP, 70 1
13 1 129100-77500  HEATER, AIR 12V 11 1
14 1 129100-77510  GASKET 1 1 1
15 1 129470-77590  GASKET 1 1 1
16 1 26106-080402  BOLT, M8X 40 PLATED 4 4 4
17 1 129400-77501  HEATER 1 1 1
3JHAE (EPA)
Remarks Nt he NS Hez . .
(1)EARTH FLOAT TYPE N:Old =25 New, (iOld £ New, RiOId 325 New, 5:01d $= Mew, W:Add, Z:Discontinued, Flnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

; A)=3JH3E D)=
Fig.10. MIXING ELBOW esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
VOOR4EE A B (©) O (E) F
1 1 129670-13560 ELBOW 1 1 1
1 0 = :FD' \/’71”/* 2 1 129472-18090 GASKET 1 1 1
Fi g. MIXING ELBOW 3 1 26703-080002 NUT, M8 4 4 4
4 1 129170-13000 BEND, EXHAUST 1 1 1
R=lE5 10 1ig. 19 6 2 129170-13020 INSULATOR 1 1 1
7 1 129198-13500 ELBOW 1 1 1
9 2 27233-250000 PLUG, 25 1 1 1
10 1 104214-13580 JOINT 1 1 1
11 1 129190-49130 PIPE, WATER 1 1 1
12 1 123325-49421 JOINT, PIPE 1 1 1
13 1 23000-035000 CLAMP, 35 2 2 2
13-1 1  129670-49500 CLIP, HOSE 38 2 2 2
(A=*2000.11) (B=E/#A01888) (C=*2000.11)
14 1  26703-080002 NUT, M8 4 4 4
15 1 129470-13541 ELBOW 1 1 1
16 1 129470-49050 PIPE, WATER 1 1 1
17 1 123325-49421 JOINT, PIPE 1 1 1
18 1 129472-13560 PLUG, PT3/4 1 1 1
19 1 26703-080002 NUT, M8 4 4 4

s ~

2 peien w?\‘d&“
AL F g. 18 i - EIF AT
SETIONAL CETIOMAL

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

YRS

izt



0CR10-M46601

Fig.11. CAMSHAFT

YOORAES

HAY ¥ T M
CAMSHAFT

Fig.1

RIFC3 O g i

T
SN
. e
d ?ml'
) B 1=
ey Ry
Li{}'-' S 8

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1  129150-14200 TAPPET 6 6 6
2 1 129150-14400 ROD, PUSH L=178 6 6 6
3 1 129129-14580 CAMSHAFT ASSY 1 1
3A 1 129270-14000 CAMSHAFT ASSY 1
4 2 129150-02450 BEARING, THRUST 1 1 1
6 2 129150-14101 GEAR, CAMSHAFT 1 1 1
7 2 22512-070140 KEY, 7X 14 1 1 1
8 1 26106-080142 BOLT, M8X 14 PLATED 2 2 2
9 1 129100-25061 SHAFT, IDLE 1 1 1
10 1 129150-25101 GEAR ASSY, IDLE 1 1 1
13 2 129150-25920 BUSH, IDLE GEAR 1 1 1
14 1 26106-080452 BOLT, M8X 45 PLATED 2 2 2

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

o New, S:01d —‘%New, WAdd, Z:Discontinued, FInterchangeable by set, KiQ'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

H A)=3JH3E D)=
Fig.12. CRANKSHAFT & FLYWHEEL EB;ZSJH?,E(EPA) EE;:
(C)=3JH3CE F=
No. Lev. Parts No. Description Qty |
- (A ® (© () € @
1 1 129001-21000 CRANKSHAFT ASSY 1 1 1
1 2 2220w INETIARA—N 2 2 129100-01580  PIN, M8X16 1 1 1
Fig. CRANKSHAFT & FLYWHEEL 4 2 129150-21200  GEAR, CRANKSHAFT 11 1
5 2 22512-070140  KEY, 7X 14 1 1 1
7 1 121111-21501  BOLT, FLYWHEEL 6 6 6
8 1 129270-21590  FLYWHEEL ASSY 1 1
8A 1 129270-21591  FLYWHEEL ASSY 1
10 2 119865-21600  GEAR, RING 1 1 1
11 1 129171-21650  V-PULLEY, FC25 1 1 1
12 1 129795-21661 WASHER 1 1 1
13 1 12185021680  BOLT 1 1 1
14 1 22512-070160  KEY, 7X 16 1 1 1
15 1 129170-21650  V-PULLEY, S45C 1 1 1
16 1 177070-03520  DISK, DAMPER D190 1 1
17 1 26106-080162  BOLT, M8X 16 PLATED 6 6
18 1 177099-03500  DISK, DAMPER 1 1 2
19 1 26013-080142  BOLT, M8X 14 6 6
20 1 177073-03191  FAN 11
20-1 1 129670-81850  FAN, FLYWHEEL 1 1 R
(A=*1999.08) (B=E/#A00447)
21 1 22217-080000  WASHER, SPRING 8 6 6
22 1 26106-080162  BOLT, M8X 16 PLATED 6 6
Remarks
(1)OPTIONAL,PTO
(2)A 3JH3E(EPA) IS AN OPTIONAL. N:OId =225 New, (:0ld 25 New, R:Old 4k New, $:01d *os New, WiAdd, ZDiscontinued, Flnterchangeable by set, KiQ'ty Changs

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

H A)=3JH3E D)=
Fig.13. PISTON & CONNECTING ROD EB;ZSJH?,E(EPA) EE;:
(C)=3JH3CE F=
No. Lev. Parts No. Description Qty |
TLORLED] (A) B) (€©) (D) (BE) (B
1 1 129670-22000  PISTON ASSY 3 3
1 3 b & Jx2742709N 3 2 129002-22510  RING SET, PISTON 3 3
Fig. STON & CONNECTING ROD 7 1 129270-22000  PISTON ASSY 3
7-1 1 129290-22000  PISTON ASSY 3 R
({ i o l:‘tf {;ﬁ (B=E/#A01802)
9 2 129002-22510  RING SET, PISTON 3
9-1 2 12969022510  RING SET, PISTON 3 R
(B=E/#A01802)
13 1 129202-22300  PIN, PISTON D26 L70 3 3 3
14 1 22252-000260 RING, 26 6 6 6
15 1 72940223100 ROD ASSY, CONNECTING 3 3 3
18 2 129100-23910  BEARING, PISTON PIN 3 3 3
19 2 121550-23200  BOLT, CONNECTING ROD 6 6 6
2 20 2 129150-23600  BEARING, CRANK PIN 3 3 3
2 22 1 129670-22090  PISTON ASSY, 0.25 OS 3 3
24 2 129002-22950  RING SET, 0.25 OS 3 3
24-1 2 729690-22540 3 3 N
(A=EXXXX) (C=EXXXX)
28 1 129270-22090  PISTON ASSY, 0.25 OS 3
30 2 129002-22950  RING SET, 0.25 OS 3
30-1 2 729690-22540 3 N
(B=EXXXX)
34 1 129150-23610  BEARING, 0.25 US 3 3 3
Remarks
(1)REPAIR PART
(2)OVER SIZE(0.S=0.25)PART.
(3)UNDER SIZE(U.S=0.25)PART. N:Old =25 New, Q:01d 1oy New, R.Old %y Mew, $:01d Hsy New, W:Add. Z:Discontinued. Finterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.14. LUB.OIL SYSTEM

-,

e \\R ;‘
Ef REFER T& Fid. 2
SN

- REFER TO Fig. |

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 129670-32000 PUMP ASSY, OIL 1 1 1
14 1  129150-32020 GASKET, PUMP 1 1 1
15 1  26450-060252 BOLT, M6X 25 1 1 1
16 1 129150-35041 GASKET 1 1 1
17 1 129150-35091 PIPE ASSY, OIL INLET 1 1 1
21 1 26106-080352 BOLT, M8X 35 PLATED 2 2 2
22 1 129270-33000 COOLER ASSY, OIL 1 1 1
23 2 129270-33050 COCK ASSY, DRAIN 1 1 1
24 2 129120-33040 PIN 2 2 2
25 1  24311-000160 O-RING, 1AP16.0 1 1 1
26 1 26106-080252 BOLT, M8X 25 PLATED 3 3 3
27 1 129120-35001 BRACKET ASSY 1 1 1
29 2 23414-100000 GASKET, 10X1.0 1 1 1
30 2 23881-100002 PLUG, 10 1 1 1
31 1 129120-35110 GASKET 1 1 1
32 1 129120-35121 GASKET 1 1 1
33 1 119305-35150 FILTER, OIL 1 1 1
34 1 129407-35300 BOLT, FILTER 1 1 1
35 1  129150-35350 NUT 1 1 1
36 1 124413-39100 PUMP ASSY, WASTE 1 1 1
37 1  43720-001220 PIPE 1 1 1

AFa
OPTIONAL

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46601

; (A)=3JH3E (D)=
Fig.15. LUB.OIL PIPE esoe o
(C)=3JH3CE (F)=

No. Lev. Parts No. Description Qty |

A ® € O E ©

YOORAES
124160-39140 BOLT, PIPE JOINT M10

124450-39240 RETAINER, PIPE
129150-39450 PIPE ASSY, OIL

o 15 e
Fig. LUB.OIL PIPE

124550-59820 BOLT, PIPE JOINT M8
22190-080002 WASHER, SEAL 6
23414-100000 GASKET, 10X1.0

N N
NN R (R R e
NN R (R R e
NN BR(R R e

© 0 ~NWN P

SHERFZH 1D Fig. o4

10 = u. 7d

N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

1 A)=3JH3E D)=
Fig.16. COOLING SEA WATER PUMP EB;ZSJH?,E(EPA) EE;:
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
P/C NEWS Mo, :Y0GRABE1 -2 A (B (©) () () (F)
PUBL [SHED :2005/4 1 1 129670-42500 PUMP ASSY, WATER 1 1 1
1-1 1 129670-42501  PUMP ASSY, WATER 1 1 1 R
(A=*1999.10) (B=E/#A00583) (C=*1999.10)
1-2 1 129670-42510 PUMP ASSY, WATER 1 01 1 N
- (A=+2000.02) (B=E/#A00948) (C=*2000.02)
FREV]0US 3 2 129670-42530  IMPELLER 101 1
4 2 X0146531 SHAFT 1 1 1
5 2 129670-42540  PLATE 1 1 1
6 2 129670-42520 COVER 1 1 1
7 2 129670-42550 WASHER 1 1 1 W
(A=+2000.02) (B=E/#A00948) (C=*2000.02)
8 2 X0504550 BOLT
81 2 119175-42620 SCREW 4 4 4 R
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
9 2 X0506590 O-RING 1 1 1
10 2 X0508129 BEARING 2 2 2
11 2 129670-42560  SEAL, MECHANICAL 101 1 W
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
12 2 X0519503 RING 1 01 1
13 2 X0505526 NUT, LOCK 101 1
14 2 X0529105 SEAL 101 1
15 2 X0529530 SEAL, LIP 1 1 1 z
(A=+2000.02) (B=E/#A00948) (C=*2000.02)
16 2 X053421 CIRCLIP 1 1 1
17 2 129670-42580  KEY 1 1 1
18 2 X01357681 CONNECTOR 1 1 1
19 2 X0534130 CIRCLIP 1 1 1
20 2 129670-42570  CIRCLIP 1 1 1 W
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
REFER TG Fig. 2 21 1 129670-42700  GEAR, PUMP 1 1 1
22 1 129150-01881 GASKET 1 1 1
23 1  26106-080162  BOLT, M8X 16 PLATED 3 3 3
24 1 26306-080002  NUT, M8 1 01 1
25 1 124240-01871 COVER 1 1 1
26 1  26106-080162  BOLT, M8X 16 PLATED 3 3 3
27 1 26306-080002  NUT, M8 101 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.17. COOLING FRESH WATER PUMP

YOORAES

Fg. 1 7 AHARST (FK)

COOLING FRESH WATER PUMP

AEFSF T
Sip A

T MWREFFA TO F 4y, 36

RZFE3 ~0O F q. 36

(A)=3JH3E (D)=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 129470-42001 PUMP ASSY, WATER 1 1 1
1-1 1 129470-42002 PUMP ASSY, WATER 1 1 1
(A=*2001.11) (B=E/#A02855) (C=+2001.11)
2 2 129150-42320 O-RING 1 1 1
2-1 2 129054-42320 O-RING 1 1 1
(A=*2001.11) (B=E/#A02855) (C=*2001.11)
3 2 129470-42050 GASKET 1 1 1
3-1 2 129052-42050 GASKET 1 1 1
(A=*2001.11) (B=E/#A02855) (C=*2001.11)
4 2 129470-42310 GASKET 1 1 1
4-1 2 129052-42310 GASKET 1 1 1
(A=*2001.11) (B=E/#A02855) (C=*2001.11)
5 2 124085-11690 PLUG, 3/8 3 3 3
5-1 2 23875-030000 PLUG, R0O3 3 3 3
(A=*2001.11) (B=E/#A02855) (C=*2001.11)
6 2 129150-42300 FLANGE 1 1 1
7 1 171087-42280 V-BELT, A44 1 1 1
7-1 1  25132-004500 V-BELT, A45 1
(B=E/#A02416)
8 1 129270-49410 JOINT 1 1 1
9 1 23876-030000 PLUG, RO3 1 1 1
10 1 26106-060102 BOLT, M6X 10 PLATED 4 4 4
11 1 26106-080552 BOLT, M8X 55 PLATED 2 2 2
12 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
13 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
14 1 129470-49540 COVER, THERMOSTAT 1 1 1
15 1 129795-49551 GASKET 1 1 1
16 1 129470-49801 THERMOSTAT, 76.5 1 1 1
17 1 129470-49810 GASKET, THERMOSTAT 1 1 1
18 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1
19 1 26106-080352 BOLT, M8X 35 PLATED 1 1 1
20 1 129150-42020 GASKET, WATER PUMP 1 1 1
21 1 129550-42350 V-PULLEY, D=120 1 1 1
22 1  129156-44760 WASHER 1 1 1
23 1 22217-080000 WASHER, SPRING 8 1 1 1

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46601

Fig.18. COOLING FRESH WATER COOLER

Jinc.4~24

£
4ine. (4)~6

3JH3E (EPA}

4
4-1 ino. (4-1) ~60

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129150-13110 GASKET 1 1 1
2 1 128170-13600 STUD, M8X31 4 4 4
3 1 129270-44900 COOLER ASSY, WATER 1 1 1
3-1 1 129170-44900 COOLER ASSY, WATER 1 S
(B=E/#A02416)
4 2 129270-44000 BODY ASSY, COOLER 1 1 1
4-1 2 129170-44000 COOLER ASSY, WATER 1 S
(B=E/#A02416)
6 3  27241-280000 PLUG, 28 6 6 6
6-1 3 27241-280000 PLUG, 28 7 K
(B=E/#A02416)
6A 3 120130-49350 COCK, 1/4 1
6A-1 3 119620-49290 COCKASSY, 1/4 1 N
(B=E/#A00247)
6D 3 27241-400000 PLUG, 40 1 W
(B=E/#A02416)
6E 3 124160-49480 JOINT, PIPE 2
6F 3 23414-170000 GASKET, 17X1.0 1
6G 3 23894-030002 PLUG, G3/8 1
7 2 129270-44400 CORE ASSY, COOLER 1 1 1
7-1 2 129170-44110 CORE ASSY, COOLER 1 S
(B=E/#A02416)
8 3  129270-44490 SEAL 1 1 1 w
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
9 2 129670-44420 COVER, COOLER 1 1 1
9-1 2 129470-44450 COVER, B 1 S
(B=E/#A02416)
10 2 129670-44600 FILLER ASSY 1 1 1
10-1 2 129171-44600 FILLER ASSY 1 1 1 R
(A=*2001.01) (B=E/#A02014) (C=*2001.01)
11 3 129107-44590 CAP, RADIATOR 1 1 1 W
(A=*2001.01) (B=E/#A02014) (C=*2001.01)
12 2 120130-49350 COCK, 1/4 2 2
12-1 2 119620-49290 COCK ASSY, 1/4 2 2 N
(A=*1999.04) (C=*1999.04)
14 2 129670-44410 COVER, COOLER 1 1 1
14-1 2 129470-44440 COVER, A 1 S
(B=E/#A02416)
15 2  120445-44640 GASKET 1 1 1
16 2 124160-49480 JOINT, PIPE 1 1
17 2 129171-49480 JOINT 1 1
17-1 2 129270-49480 ELBOW, PT3/4 1 1 1 R
(A=E/#E20462) (C=E/#E20462)
17-2 2 129270-49480 ELBOW, PT3/4 1 z
(B=E/#A02416)
18 2 23061-120300  PIPE, 12X 300 1 1 1
19 2 23080-013000 CLAMP, 13 1 1 1
20 2 23414-170000 GASKET, 17X1.0 1 1
21 2 23894-030002 PLUG, G3/8 1 1
22 2 24321-000800 O-RING, 1AG80.0 2 2 2
22-1 2  24321-000750 O-RING, 1AG75.0 2 S

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

++ CONTINUE ++

izt

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.18. COOLING FRESH WATER COOLER womee o-
(C)=3JH3CE (F)=
No. Lewv. Parts No. Description |

Qty
A ® € O E @

(B=E/#A02416)
26106-080162 BOLT, M8X 16 PLATED 4 4 4
26106-080252 BOLT, M8X 25 PLATED

IS
IS
IS

129670-44570 LABEL

2
3 inc. 4~24 2
fne. 4~ 24A 2 120322-33050  GASKET 1 1 1 w
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX)

25 1 26106-081002 BOLT, M8X100 PLATED 4 4 4

26 1 26216081002  STUD, M8X100 2 2 2

27 1 26306-080002  NUT, M8 2 2 2

28 1  128397-44500  TANK ASSY, SUB 11 1

29 1 128397-44510 BRACKET 1 1 1

30 1 124790-44560  PIPE, WATER L=1000 101 1

1 11 1

1 2 2 2

23010-013000 CLAMP 13

3-1 inc.4-1~24

4
4-1 ino. (4-1) ~60

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.19. COOLING SEA WATER PIPE
YOORAEE

19 pxiaT Bk
Fig. COOLING SEA WATER PIPE
9

RE=FR T Fig. ©/ -
- / HFF=R 12 Fiug. &
I;" / G - e
o S il -
SRIY 1.5 &7 \f -
1-1-% |
_\E@'\ k\“‘\ :'F k
5 \ ) "._'.'
T - w0
/ \
rck-_-‘_-\\/ ya
‘\‘____f’ /
; 2
AT
8= omil 3JHICE
11
(LR
\__\%_.L—-\I
i .'Ij )
KMEJ)_] A
13
17 - ]
AN - N
5 R L
% .
‘\\ 15 - /
/
BUF2E (ZpA) D AT / ia. e
16 SULAF ZPR) oRT AL CRLELE T fis 10

(A)=3JH3E (D)=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  128695-44090 COCK 1 1 1
1-1 1  129670-49290 COCK ASSY, R1/8 1 1 1 N
(A=*1999.07) (B=E/#A00409) (C=*1999.07)
2 1 129170-49010 PIPE, WATER 1 1 1
3 1 129670-49010 PIPE, WATER 1 1 1
3-1 1 129670-49110 PIPE, WATER 1 1 1 R
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
4 1 129475-49020 PIPE, WATER 1 1 1
4-1 1 129270-49040 PIPE, WATER 1 1 1 R
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
5 1 124460-77680 RETAINER 1 1 1
6 1  23000-035000 CLAMP, 35 4 4 4
6-1 1 129670-49500 CLIP, HOSE 38 4 4 4 R
(A=*2000.11) (B=E/#A01888) (C=+2000.11)
7 1 23061-070300 PIPE, 7X 300 1 1 1
8 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
9 1 129475-49040 PIPE, WATER 1 1 1
9-1 1 129670-49150 PIPE, WATER 1 1 1 R
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
10 1  23000-035000 CLAMP, 35
10-1 1  129670-49500 CLIP, HOSE 38 2 2 2 R
(A=*2000.11) (B=E/#A01888) (C=+2000.11)
11 1 129474-49010 PIPE, WATER 1 1
12 1 129170-49060 PIPE, WATER 1 1
13 1 129490-49070 JOINT 1 1
14 1 23000-035000 CLAMP, 35 4 4
14-1 1 129670-49500 CLIP, HOSE 38 4 4 R
(B=E/#A01888) (C=+2000.11)
15 1 129490-49070 JOINT 1 1 1
16 1 129171-49900 JOINT, RUBBER 1 1 1
17 1 23000-035000 CLAMP, 35 2 2 2
17-1 1  129670-49500 CLIP, HOSE 38 2 2 2 R
(A=*2000.11) (B=E/#A01888) (C=+2000.11)
18 1  43530-500570 JOINT 1 1 1
19 1  43662-025030 COCK ASSY, SEAWATER 1 1 1

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

izt

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.20. COOLING FRESH WATER PIPE

YOORAES

0. 2 KT (7K
Fig. COOLING FRESH WATER PIPE

an:
SREVISUS

RZFCR ~0

rig 17

‘ AFFER TD =,g. /f

| RZFE3 & F g.2
1 -

|=H

FR=Y1OUS

.'JI’P
! RE=E3 TO Fig.2

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  128695-44090 COCK 1 1 1
1-1 1  129670-49290 COCK ASSY, R1/8 1 1 1 N
(A=*1999.07) (B=E/#A00409) (C=*1999.07)
2 1 129171-49200 JOINT, RUBBER 1 1 1
2-1 1 129270-49210 PIPE, WATER 1 1 1 R
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
2-2 1 129673-49220 PIPE, WATER 1 S
(B=E/#A02416)
3 1 129470-49220 RETAINER 1 1 1
4 1 129470-49240 JOINT, RUBBER 28 1 1 1
4-1 1 129673-49230 PIPE, WATER 1 R
(B=E/#A00948)
5 1 129470-49250 PIPE, WATER 1 1 1
6 1 129470-49260 JOINT, RUBBER 1 1 1
6-1 1 129171-49200 JOINT, RUBBER 1 1 1 R
(A=*2000.01) (B=E/#A00838) (C=*2000.01)
6-2 1 129270-49210 PIPE, WATER 1 1 1 R
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
7 1 23000-041000 CLAMP, 41 6 6 6
7-1 1  129670-49500 CLIP, HOSE 38 6 R
(B=E/#A01888)
8 1 129150-03100 RETAINER, PIPE 1 1 1
9 1 104207-44480 JOINT 1 1 1
10 1 129012-49030 HOSE, WATER 1 1 1
11 1 129403-49050 PIPE, WATER 1 1 1
12 1 23000-022000 CLAMP, 22 4 4 4

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.21. C.S.W.STRAINER(OPTIONAL)

YOORAES

AEKT AN (BK, 7723)
C.S. W. STRAINER {OPTIONAL)

(A)=3JH3E )=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 129795-48800 STRAINER 1 1 1
2 2  XTST25S001 BODY 1 1 1
3 2  XTST25S002 BOLT M 8X125 1 1 1
4 2  XTST25S003 PIPE, OUTER 1 1 1
5 2  XTST25S004 PLUG M 8 1 1 1
6 2  XTST25S005 PACKING 1 1 1
7 2  26664-080002 NUT, CAP M8 1 1 1
8 2  XTST25S007 COVER 1 1 1
9 2 XTST25S008 PACKING 2 2 2
10 2  XTST25S009 FILTER 1 1 1
11 2 24311-000060 O-RING, 1AP6.0 1 1 1
12 1 23072-101000 HOSE, 10X1000 1 1 1
13 1  23000-041000 CLAMP, 41 2 2 2
13-1 1 129670-49500 CLIP, HOSE 38 2 2 2
(A=*2000.11) (B=E/#A01888) (C=*2000.11)
14 1 26116-080302 BOLT, M8X 30 PLATED 2 2 2
15 1 26703-080002 NUT, M8 2 2 2

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46601

Fig.22. BILGE PUMP(STD,OPTIONAL) B o=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
YOOR4GE” A B © © E

1 1 977780-01210  PUMP(12V).BILGE 1 1 1
FILSJRYT(STD , AFa) 2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1 1
Fig. BILGE PUMP (STD, OPTIONAL) 3 2 977780-01250  CONTROLLER 1 1 1
4 3 X8636008003 FUSE 1 1 1
5 2 X179100021X STRAINER 1 1 1
6 2 X179100100X PIPE ASSY 1 1 1
7 2 X0044021509 HOSE A 1 1 1
8 2 X199903800X SCREW KIT 1 1 1
9 2 977780-03000  INPELLER 1 1 1

W )
CONI2ELLLH
0

2 li—

STRAINZR

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.23. BILGE PUMP(DX,0OPTIONAL) oo o
(C)=3IH3CE (F)=
No. Lev. Parts No. Description Qty |
VONRAEE" A B © O € ¢

1 1 977780-01200 PUMP(12V).BILGE 1 1 1
l‘f}l}ﬁ?ﬁ_\/j ( D X ; j—j’éj 3 ‘j;:] 2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1 1
Fig. BILGE PUMP {D¥, OPTIQONAL) 3 2 977780-01240  CONTROLLER 1 1 1
4 3 X8636008003 FUSE 1 1 1
_ . 5 2 X179100011X STRAINER 1 1 1
Weror g, 6 2 X179100100X  PIPE ASSY 11 1
- 7 2 X0044021509 HOSE A 1 1 1
8 2 X199903800X SCREW KIT 1 1 1
9 2 977780-03000 INPELLER 1 1 1

t4

0T LE™

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

1 A)=3JH3E D)=
Fig.24. FUEL INJECTION PUMP EB;ZSJH?,E(EPA) EE;:
(C)=3JH3CE F=
R No. Lev. Parts No. Description Qty |
(&) _(8) () ©) ) @
1 1 729270-51300  PUMP ASSY, INJECTION 1 1
1A 1 729270-51450  PUMP ASSY, INJECTION 1
4 3 12915551020 STUD 2 2 2
5 3 129171-51040  CAMSHAFT 1 1 1
6 3 122710-51050 BEARING, HR30203J 2 2 2
& 7 3 129470-51060  RETAINER, BEARING 101 1
o7 71 3 129486-51060 SUPPORT, CAMSHAFT 1 s
(B=E/#A01140)
8 3 129470-51080  SEAL, AFO741F0 11 1
9 3 122710-51090  KEY 1 1 1
10 3 12947051101  PLUNGER ASSY 3 3 3
OIN 13 3 129155-51140  PIN 3 3 3
47g 14 3 17430751170  RETAINER, SPRING A 3 3 3
” 15 3 129155-51180  RETAINER, SPRING 3 3 3
s 16 3 124950-51190  SPRING, PLUNGER 3 3 3
% 17 3 12915551200 TAPPET ASSY 3 3 3
53 20 4 711100-51540  ROLLER ASSY 3 3 3
B ous 24 3 12915551270 STOPPER, TAPPET 3 3 3
25 3 129155-51280  O-RING, S6 4 4 4
26 3 129670-51300  VALVE ASSY, DELIVERY 3 3 3
29 3 12957351330 SPRING, DELIVERY 3 3 3
30 3 129573-51340  RETAINER 3 3 3
31 3 124550-51350  GASKET, DELIVERY 3 3 3
32 3 124550-51370  O-RING 3 3 3
33 3 12957351370  STOPPER, VALVE 3 3 3
34 3 12915551380 STOPPER 2 2 2
35 3 12915551300  STOPPER 2 2 2
36 3 12915551400 DEFLECTOR 1 1 1
37 3 129155-51410  BOLT 1 1 1
38 3 12915551420  PLUG, M16 1 1 1
39 3 129155-51450  SHIM SET, ADJUSTING 1 1 1
44 3 129155-51500  RACK, CONTROL 101 1
45 3 129155-51521  BUSH, RACK 101 1
46 3 12915551530  SPACER 1 1 1
47 3 129155-51540  CIRCLIP 11 1
48 3 129155-51550  PINION, CONTROL 3 3 3
49 3  122117-51560  SCREW 3 3 3
49-1 3 12910051570  SCREW 3 3 3 N
<ﬁi 70 (A=*2001.02) (B=E/#A02086) (C=*2001.02)
o) gﬁ/ 80 51 3 12915551570  PLUG, M12 1 1 1
yi 52 3 12915551580 O-RING 1 1 1
A /"'@Z 53 3 12915551591  SPRING, RACK 1 1 1
2 JH3E (EPA) 531 3 129190-51590  SPRING, RACK 1 1 1 N
(A=*2003.12) (B=*2003.12) (C=*2003.12)
54 3 129155-51600  SHIM SET, ADJUSTING 3 3 3
55 3 120155-51700 COVER 1 1 1
Remarks 551 3 129155-51701 COVER 1 1 1 F
szlé(ég\éﬁn'\lpo,ssg?%glzeé)zg AND FUEL (A=+2000.01) (B=E/#A00838) (C=+2000.01)
INCORPORATED IN THIS FOEL 56 3 12915551710  GASKET 1 1 1
INJECTION PUMP ASSY(REF.NO.1) 56-1 3 129155-51711  GASKET 11 1 N

(2)INTERCHANGEABLE BY SIMULTANEOUS

(A=*2000.10)

(B=E/#A01802)

(C=*2000.10)

REPLACEMENT WITH REF.NO.66-1. ves

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

1 A)=3JH3E D)=
Fig.24. FUEL INJECTION PUMP EB;ZSJH3E(EPA) EE;:
(C)=3JH3CE (F)=
R No. Lev. Parts No. Description Qty |
(&) _(B) () ©) ) @
57 3 12915551750 COVER 1 1 1
571 3 12915551751 COVER 1 1 1 F
(A=*2000.01) (B=E/#A00838) (C=*2000.01)
58 3 129155-51760  GASKET 1 1 1
58-1 3 12915551761  GASKET 101 1 N
@ (A=*2003.10) (B=*2003.10) (C=*2003.10)
o7 59 3 129155-51790  STOOPER, RACK 1 1 1
60 3 129156-51910  LABEL, CAUTION 11 1
61 3 22190-160002 WASHER, SEAL 16 11 1
62 3 22217-050000 WASHER, SPRING 5 2 2 2
63 3 22217-060000 WASHER, SPRING 6 2 2 2
OIN 64 3 22351050010  PIN, SPRING 5.0X10 2 2 2
47g 65 3 24341-000160 O-RING, 1AS16.0 1 1 1
” 66 3 26022-050102 SCREW, M5X10 8 8 8
s 66-1 3  26022-050122 SCREW, M5X12 8 8 8 N
% (A=*2000.01) (B=E/#A00838) (C=*2000.01)
53 67 3 26022-060162 SCREW, M6X16 4 4 4
B ous 68 3 26116050302  BOLT, M5X 30 PLATED 2 2 2
69 3 26716-060002  NUT, M6 2 2 2
70 3 129208-54500  FLANGE ASSY 1
(B=E/#A01140)
72 4 22217-120000 WASHER, SPRING 12 1
(B=E/#A01140)
73 4 26716-120002  NUT, M12 1 W
(B=E/#A01140)
74 2 12915852000 PUMP ASSY, FUEL FEED 1 1 1
78 1 129573-25900  GEAR, PUMP 1
781 1 129150-25931  GEAR, PUMP 1 S
(B=E/#A01140)
79 1 22217-120000 WASHER, SPRING 12 1 z
(B=E/#A01140)
80 1 26716-120002  NUT, M12 1 z
(B=E/#A01140)
81 1 129150-25301  BOLT 4 w
(B=E/#A01140)
X \ 80
% @4
%
2JH3E (EPA)

Remarks

(1)GOVERNOR ASSY(FIG.25) AND FUEL

FEED PUMP ASSY(FIG.26) IS
INCORPORATED IN THIS FOEL

INJECTION PUMP ASSY(REF.NO.1)
(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.66-1. "
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Old% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M46601

1 A)=3JH3E D)=
Fig.25. GOVERNOR (=HoE o
(C)=3JH3CE (F=
No. Lev. Parts No. Description Qty I R
RDAETT (A) B (© (D (E) (A
. 2 2 12915551280  O-RING, S6 1 1 1
, 2 5 Ay 3 2 12915561013  CASE, GOVERNOR 101 1
Fig. GOVERNOR 4 2 129155-61050  GASKET 1 1 1
—~ 3JH3E (EPA) 5 2 129155-61060 COVER, GOVERNOR CASE 1 1 1
“Oo 6 2 129155-61070  GASKET 101 1
s 7 2 129155-61120  LINK, L=30 MARK 0 11 1 1
& ﬁg} o 8 2 129155-61130  LINK, L=31 MARK 1 1 1 1 1
55?& "‘5@3’ @ 9 2 129155-61140  LINK, L=30.5 MARK 05 1 1 1 1
Tod 7 10 2 129155-61201  WEIGHT ASSY,GOVERNOR 1 1
7 10-1 2 129155-61202  WEIGHT ASSY,GOVERNOR 1 1 R
1 (A=*2000.01) (C=*2000.01)
: 10-2 2 129595-61201  WEIGHT ASSY,GOVERNOR 1 1 S
A (A=EXXX) (C=EXXX)
S0 10A 2 129155-61201  WEIGHT ASSY,GOVERNOR 1
oo | 10A-1 2 129486-61200  WEIGHT ASSY,GOVERNOR 1 S
7271 656956 26 pE—
10A-2 2 129486-61201  WEIGHT ASSY,GOVERNOR 1 R
(B=E/#A00838)
14 2 129155-61341  SLEEVE 1 1 1
15 2 129100-61400  SHAFT ASSY 1 1 1
18 2 129155-61430  SPACER 11 1
22 2 129499-61440  LEVER, CONTROL 1 1 1
23 2 129155-61450  BOLT, LIMITER 1 1 1
24 2 129155-61450  BOLT, LIMITER 11 1
25 2 129155-61460  BOLT, IDLE 1 1 1
26 2 129155-61470  BOLT, CONTROL 1 1 1
26-1 2 120323-61470  BOLT, CONTROL 1 S
(B=E/#A00583)
27 2 129155-61480  SPACER ASSY 2 2 2
32 2 119660-61491  SHAFT 1 1 1
32-1 2 119660-61590  SHAFT 1 1 1 N
(A=*2000.04) (B=E/#A01140) (C=*2000.04)
33 2 129500-61501  LEVER ASSY, GOVERNOR 1 1
331 2 129570-61500 LEVER ASSY, GOVERNOR 1 1 1 R
(A=E/#20354) (C=E/#20354)
33-2 2 129270-61500  LEVER ASSY, GOVERNOR 11 1 S
(A=*1999.10) (B=E/#A00583) (C=*1999.10)
34 3 174307-51700  SHIM SET 2 2 2
40 3 26106-060102  BOLT, M6X 10 PLATED 11 1
41 2 129155-61540  SHIFTER 1 1 1
41-1 2 119600-61540  SHIFTER 1 S
) (B=E/#A00583)
AZFER T2 Fig 24/ 42 2 129470-61650  SPRING, FUEL CONTROL 1 1 1
43 2 129473-61801  LEVER, STOP 1 1 1
44 2 129155-61810  PIN 1 1 1
45 2 129100-61821  SPRING, RETURN 1 1 1
F—— 46 2 12915561830  O-RING, S10 1 1 1
emarks
(1)SELECTIVE PART; CERTAIN THE CLAS j; ; igigg'_gig(l) :g{?'NER’ SHAFT i i i
-SIFICATION MARK WHEN PLACE YOUR
ORDER.(REFER TO THE ILLUSTRATION) 49 2 124550-66370  NUT, M6 11 1
(2)INTERCHANGEABLE BY SIMULTANEOUS 50 2 119600-66840  NUT, CAP 11 1
REPLACEMENT WITH RERNO.69-1,77-1. N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.25. GOVERNOR

5334601

Fig. 2 5 é‘njér\":"jE_HNOR

s 3JH3E (EPAI
7
= @@ﬁ
55 J@@
?E?E |I @
fo-1!
73
il

o

7271 656066 26

ASFER T3 Fig. 244

R
CLag

wx

(A)=3JH3E (D)=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
51 2 22117-040000 WASHER, 4 1 1 1
52 2 22190-060003 SEAL WASER 6 1 1 1
53 2  22190-060003 SEAL WASER 6 2 2 2
54 2 22190-100002 WASHER, SEAL 10 1 1 1
55 2 22190-120002 WASHER, SEAL 12 2 2 2
56 2 22272-000040 RING, E- 4 1 1 1
57 2  22287-120000 WASHER, 12 1 1 1
58 2  22351-030016 PIN, SPRING 3.0X16 1 1 1
59 2  22372-040000 PIN, SNAP 4 2 2 2
60 2 23887-100002 PLUG, 10 1 1 1
61 2 24311-240100 O-RING, 1AP10A 1 1 1
62 2 26022-050102 SCREW, M5X10 2 2 2
63 2 26023-050102 SCREW, M5X10 2 2 2
64 2  26106-060102 BOLT, M6X 10 PLATED 1 1 1
65 2 26106-060202 BOLT, M6X 20 PLATED 6 6 6
66 2 26366-080002 NUT, M8 1 1 1
67 2 26756-060002 NUT, LOCK M6 1 1 1
68 2  26756-060002 NUT, LOCK M6 1 1 1
69 2 26776-120002 NUT, LOCK M12 1 1 1
69-1 2 26736-120002 NUT, M12 1
(B=E/#A02666)
70 2  26776-120002 NUT, LOCK M12 1 1 1
71 1 129100-61930 NUT, CAP 1 1 1
71-1 1 129209-61930 NUT, CAP 1
(B=E/#A02014)
72 1 135210-61090 LEAD 1 1 1
73 1  22453-060000 WIRE, 0.6 1 1 1
73-1 1 120325-61100 WIRE, 1.0 1 1 1
(A=*2002.04) (B=*2002.04) (C=*2002.04)
74 1 129100-61730 SPRING, GOVERNOR 1 1 1
75 1 129209-61970 PLATE 1
(B=E/#A02014)
76 1 23414-120016 GASKET, 12X1.0 1
(B=E/#A02014)
77 1 129209-61950 CASE 1
(B=E/#A01952)
77-1 1 129209-61951 CASE 1
(B=E/#A02522)
77-2 1 129209-61952 CASE 1
(A=Er)
78 1  24311-000150 O-RING, 1AP15.0 1
(B=E/#A01952)
78-1 1  24311-000160 O-RING, 1AP16.0 1

(A=Erewery

Remarks

(1)SELECTIVE PART, CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER.(REFER TO THE ILLUSTRATION)
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.69-1,77-1.

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46601

Fig.26. FUEL FEED PUMP & TIMER esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |

© ® E ©

YOORAEE
129158-52000 PUMP ASSY, FUEL FEED

129155-52050 GASKET
129158-52100 PUMP ASSY, FUEL FEED

1
, 2 BEZ74—RKRYT8H1Y 2
Fig. FUEL FEED PUMP & TIMER 3

A
Rk e e >
=

o~
NG
=

RNN e
Rk e e

729499-54100 TIMER ASSY

FFSFR TG =ig.?d\

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.27. FUEL INJECTION VALVE

YOORAES

HEHmES 5
Fig.27 FUEL INJECTION VALVE

(A)=3JH3E )=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 729670-53100 VALVE ASSY,INJECTION 3 3
2 2 129468-53000 VALVE ASSY,INJECTION 3 3
5 2  114250-53080 NUT, NOZZLE D16.95 3 3
9 2 114250-53120 SPRING, NOZZLE 3 3
10 2 114250-53130 SEAT, SPRING 3 3
11 2 114250-53140 PLATE 3 3
12 2 114250-53210 PIN 6 6
13 2 129470-11920 GASKET 3 3
14 2  114250-53400 SHIM SET 3 3
15 1 729270-53100 VALVE ASSY,INJECTION 3
16 2 129270-11920 GASKET, NOZZLE 3
17 2 129270-53000 VALVE ASSY,INJECTION 3
20 2 114250-53080 NUT, NOZZLE D16.95 3
24 2 114250-53120 SPRING, NOZZLE 3
25 2  114250-53130 SEAT, SPRING 3
26 2 114250-53140 PLATE 3
27 2 114250-53210 PIN 6
28 2  114250-53400 SHIM SET 3

3JH3E (EPA)

26—€.
27— 1

17—-—*}:{

gl

YRS

izt

N:Old s New, Q:0ld 45 New, ROld

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.28. FUEL INJECTION PIPE oo o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
VOOR4EE A B (©) O (E) F
1 1 129150-59120 RETAINER, PIPE 1 1 1
2 8 BHEa /1T 4 2 12915059131  BOLT, M4X14 2 2 2
Fig. FUEL INJECTION PIPE 6 1 129270-59810  PIPE ASSY, INJECTION 1 1
10 1 129270-59820 PIPE ASSY, INJECTION 1 1
14 1 129270-59830 PIPE ASSY, INJECTION 1 1
19 1 129270-59811 PIPE ASSY, INJECTION 1
23 1 129270-59821 PIPE ASSY, INJECTION 1
27 1 129270-59831 PIPE ASSY, INJECTION 1

a7

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

; A)=3JH3E D)=
Fig.29. FUEL PIPE & FUEL STRAINER ese o
(C)=3JH3CE =
No. Lev. Parts No. Description Qty |
ODR4EE” A B © O (E ¢
1 1 129470-55601 FILTER ASSY, FUEL 1 1 1
2 ﬁﬂ}\:{j’&%ﬂj e )ll/§ 3 2 129470-55701 STRAINER ASSY, FUEL 1 1 1
Fig. FUEL PIPE & FUEL STRAINER 4 1 119173-55700 RUBBER 1 1 1
5 1 26216-100452 STUD, M10X 45 2 2 2
6 1  26306-100002 NUT, M10 2 2 2
7 1 26716-100002 NUT, M10 2 2 2
8 1 101304-59020 JOINT, PIPE 12 3 3 3
9 1 129470-59120 PIPE, FUEL 1 1
9-1 1 129470-59121 PIPE, FUEL 1 1 N
(A=E/#E20599) (C=E/#E20599)
9-2 1 129470-59122 PIPE, FUEL 1 1 1 R
(A=+1999.01) (C=+1999.01)
10 1 129470-59120 PIPE, FUEL 1 1
10-1 1 129570-59120 PIPE, FUEL 1 1 N
(A=E/#E20599) (C=E/#E20599)
10-2 1 129570-59121 PIPE, FUEL 1 1 1 R
(A=+1999.01) (C=+1999.01)
11 1 104200-59170 GASKET, 12 1 1 1
12 1 121750-59890 BAND, 140 1 1 1
13 1  23080-013000 CLAMP, 13 4 4
13-1 1  23000-019000 CLAMP, 19 4 4 N
(A=EME20599) (C=E/#E20599)
13-2 1 23000-016000 CLAMP, 16 4 4 4 N
(A=+1999.01) (C=+1999.01)
14 1 23414-120000 GASKET, 12X1.0 5 5 5
14-1 1 22190-120002 WASHER, SEAL 12 5 5 5 N
(A=*2000.03) (B=E/#A01028) (C=%2000.03)
15 1 23857-060000 BOLT, JOINT 6 3 3 3
16 1 101304-59020 JOINT, PIPE 12 1 1 1
17 1 124066-59100 CLIP, HOSE 8 7 7
17-1 1 23000-016000 CLAMP, 16 7 7 N
(A=E/#E20599) (C=E/#E20599)
17-2 1 23000-013000 CLAMP, 13 7 7 7 N
(A=+1999.01) (C=+1999.01)
18 1 129495-59300 BOLT, PIPE JOINT 1 1 1
19 1 129470-59530 JOINT, PIPE 1 1 1
20 1 129470-59540 PIPE, FUEL 1 1
20-1 1 129470-59541 PIPE, FUEL 1 1 N
(A=E/#E20599) (C=E/#E20599)
20-2 1 129470-59542 PIPE, FUEL 1 1 1 R
(A=+1999.01) (C=+1999.01)
. 21 1 119000-59550 PIPE, FUEL RETURN 2 2
HEbsH 1D -Tg.9 Y 21-1 1 129495-59552 PIPE, FUEL 2 2 N
e (A=E/#E20599) (C=E/#E20599)
21-2 1 129495-59553 PIPE, FUEL 2 2 R
(A=+1999.01) (C=*1999.01)
21-3 1 129270-59550 PIPE, FUEL 2 2 2 R
JETZR TO Mig 28 (A=+1999.03) (C=+1999.03)
22 1 129470-59560 PIPE, FUEL RETURN 1 1
22-1 1 129470-59561 PIPE, FUEL 1 1 N

(A=E/#E20599)

(C=E/#E20599)

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

++ CONTINUE ++

izt

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

; A)=3JH3E D)=
Fig.29. FUEL PIPE & FUEL STRAINER esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
ONTTITE A B (©) O (E) F
22-2 1 129470-59562 PIPE, FUEL 1 1 1
2 BHAA TR LD (A=*1999.01) (C=+1999.01)
Fig. FUEL PIPE & FUEL STRAINER 23 1 129150-59580 CAP 1 1
23-1 1  119593-59580 CAP 1 1
(A=E/#E20599) (C=E/#E20599)
23-2 1 129270-59580 CAP 1 1 1
(A=*1999.01) (C=+1999.01)
24 1  129100-59951 VALVE ASSY, CHECK 1 1 1
32 1  23080-013000 CLAMP, 13 2 2
32-1 1  23000-019000 CLAMP, 19 2 2
(A=E/#E20599) (C=E/#E20599)
32-2 1  23000-016000 CLAMP, 16 2 2 2
(A=*1999.01) (C=*1999.01)
33 1  23414-080000 GASKET, 8X1.0 1 1 1
33-1 1 22190-080002 WASHER, SEAL 6 1 1 1
(A=*2000.03) (B=E/#A01028) (C=*2000.03)
34 1  23414-120000 GASKET, 12X1.0 2 2 2
34-1 1 22190-120002 WASHER, SEAL 12 2 2 2
(A=*2000.03) (B=E/#A01028) (C=*2000.03)
35 1  23414-140000 GASKET, 14X1.0 2 2 2
35-1 1  22190-140002 WASHER, SEAL 14 2 2 2
(A=*2000.03) (B=E/#A01028) (C=*2000.03)
36 1 26106-080102 BOLT, M8X 10 PLATED 1 1 1

s
HEREZH 19 ="3.8 %

SEM=R TO Mig 24,

YRS izt

N0l =iz New. (:0ld o New, R:0ld 455

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601
Fig.30. FUEL TANK(OPTIONAL) esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F

YOORAES

124070-59060 PIPE ASSY, FUEL
124070-59130 PIPE, FUEL 2M
138603-59380 CAP NUT

) 3 R WA
Fig. FUEL TANK (OPTIONAL) 136603.59300 _CAPNUT

83213-003012 TANK (30L), FUEL
105430-55041 CAP ASSY

o ~NU|ANER
N R NNN R
R RNk R e
R RNk R e
PR NP R R

AL

L —

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.31. ENGINE STOP DEVIC

YOORAEE

03] s

Fig. ENGINE STOP DEVIGE
r?'r’_llflcj""iﬂ[

VST
CY_IMILH 3L0GE

(A)=3JH3E (D)=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  129590-67310 RETAINER 1 1 1
2 1  22414-250150 PIN, COTTER 2.5X15 1 1 1
3 1 26116-050142 BOLT, M5X 14 PLATED 1 1 1
4 1 26756-050002 NUT, LOCK M5 1 1 1
5 1 121750-59890 BAND, 140 1 1 1
6 1 171078-66551 PIN 1 1 1
7 1 129171-67300 BRACKET, SOLENOID 1 1
7-1 1 129270-67300 BRACKET, SOLENOID 1 1 1 N
(A=E/#E20277) (C=EM#E20277)
8 1 129171-67310 LINK 1 1
8-1 1 129270-67310 LINK 1 1 1 N
(A=E/#E20277) (C=EM#E20277)
9 1  129470-67320 SOLENOID, STOP 12V 1 1 1
10 1 129470-77971 HARNESS, WIRE 1 1 1
11 1 124617-91850 RELAY 1 1 1
11-1 1 119773-91850 RELAY 1 1 1 R
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
12 1 22117-080000 WASHER, 8 2 2 2
13 1 22217-060000 WASHER, SPRING 6 2 2 2
14 1 22360-080000 SNAP PIN 8 2 2 2
15 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2
16 1 26106-060202 BOLT, M6X 20 PLATED 1 1 1
17 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2
18 1 129270-67101 BRACKET, GOVERNOR 1 1 1
19 1 129470-67200 RETAINER ASSY 1 1 1
23 2 22242-000100 RING, 10 1 1 1
24 1 22217-050000 WASHER, SPRING 5 2 2 2
25 1 22217-080000 WASHER, SPRING 8 2 2 2
26 1  22414-250150 PIN, COTTER 2.5X15 1 1 1
27 1  23414-080000 GASKET, 8X1.0 1 1 1
28 1 26116-120352 BOLT, M12X 35 PLATED 2 2 2
29 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1
30 1 26306-080002 NUT, M8 1 1 1
31 1 26557-050122 SCREW, M5X12 2 2 2
32 1 26716-050002 NUT, M5 2 2 2
33 1 41701-001720 BRACKET 1 1 1
34 1 41710-000410 CLAMP 1 1 1
35 1 129270-67140 BRACKET, CABLE 1 1 1
36 1  129470-67550 CABLE, STOP L=4000 1 1 1
37 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
38 1  129470-67560 CABLE, STOP L=7000 1 1 1
39 1 41710-000380 CABLE L=4000 2 2 2
40 1 129470-86500 CABLE, L=7000 2 2 2
41 1 41730-000681 MT-3 REMO-CON 1 1 1
42 1 128170-86500 CONTROLLER 1 1 1
42-1 1 128170-86501 REMOCON HEAD (MN 1 S

(B=*2002.04)

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

1 A)=3JH3E D)=
Flg-32- CLUTCH EB;:SJH3E(EPA) EE;:
(C)=3JH3CE F=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 129270-81020 CLUTCHASSY, 1=2.61 1
1-1 1 129270-81021 CLUTCHASSY, 1=2.61 1 1 N
(A=E/#E20354)
1-2 1 129270-81120 CLUTCH ASSY, 1=2.61 1 S
(B=E/#A03017)
2 1 129171-81010 CLUTCH ASSY, 2.33 1
2-1 1 129270-81070 CLUTCH ASSY, 2.33 1 1 N
(A=E/#E20354)
2-2 1 129270-81170 CLUTCH ASSY, 2.33 1 S
(B=E/#A03017)
3 1 129171-81020 CLUTCH ASSY, 1=2.64 1
3-1 1 129270-81080 CLUTCH ASSY, 1=2.64 1 1 N
(A=E/#E20354)
3-2 1 129270-81180 CLUTCH ASSY, 1=2.64 1 S
(B=E/#A03017)
4 1 129270-81010 CLUTCH, KM3P4 12.36 1
4-1 1 129270-81011 CLUTCH ASSY, 2.36 1 1 N
(A=E/#E20354)
4-2 1 129270-81110 CLUTCH ASSY, 2.36 1 S
(B=E/#A03017)
5 1 129270-81030 CLUTCH ASSY, 1=3.20 1
5-1 1 129270-81031 CLUTCH ASSY, 1=3.20 1 1 N
(A=E/#E20354)
5-2 1 129270-81031 CLUTCH ASSY, 1=3.20 1 z
(B=E/#A03017)
6 1 128170-13600 STUD, M8X31 2 2
7 1 26106-080202 BOLT, M8X 20 PLATED 6 6
8 1  26306-080002 NUT, M8 2 2
Remarks Nt he NS Hez . .
THIS FIGURE ARE NOT ILLUSTRATED. N:Old == New, Q:0ld £ New. RiOld %5 New, 5:0ld *= New, W:Add. ZDiscontinued. Flnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.33. CUPRING(OPTIONAL)

YOORAES

Figvialsi éﬁ%g}ﬁé{f

AL PR
TAPER COUPLING

(A)=3JH3E )=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1  48110-025063 COUPLING, TAPER 25 1 1 1
2 1  48110-028063 COUPLING, TAPER 28 1 1 1
3 1 48110-032502 COUPLING, 30 1 1 1
4 1 129171-85900 COUPLING, TAPER 32 1 1 1
5 1 129670-85900 COUPLING, TAPER 34 1 1 1
6 1 26106-100322 BOLT, M10X 32 PLATED 4 4 4
7 1 26706-100002 NUT, M10 4 4 4
8 1 26756-080002 NUT, LOCK M8 1 1 1
9 1 48110-032411 SCREW 1 1 1
10 1 105583-85900 COUPLING, 22 1 1 1
11 1 26106-100322 BOLT, M10X 32 PLATED 4 4 4
12 1 26706-100002 NUT, M10 4 4 4
13 1 104214-83980 COUPLING 1 1 1
14 1 26106-100322 BOLT, M10X 32 PLATED 4 4 4
15 1 26450-080282 BOLT, M8X 28 4 4 4
16 1 26706-100002 NUT, M10 4 4 4

ANL—NHyTUT
STRAIGHT COUPLING

AUy khyFUT
SLIT COUPLING

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46601

; A)=3JH3E D)=
Fig.34. STARTING MOTOR oo o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
VOOR4EE A B (©) O (E) F
1 1 129698-77010 STARTER, 12V1.2KW 1 1 1
3 R@_—)T—,r ‘/72’5_9 2 2 124298-77020 SWITCH, MAGNETIC 1 1
Fig. STARTING MOTOR 2-1 2 129698-77020  SWITCHASSY 1 1 1 R
(A=E/#E20689) (C=E/#E20689)
3 2 129698-77100 ARMATURE ASSY 1 1 1
4 2  129698-77110 YOKE ASSY 1 1 1
5 2 129698-77120 HOLDER ASSY, BRUSH 1 1 1
6 3  129698-77130 BRUSH 2 2 2
7 3  129698-77140 BRUSH SET 1 1 1
8 3 129698-77150 SPRING, BRUSH 4 4 4
9 2 129698-77160 COVER ASSY 1 1 1
9-1 2 129698-77161 COVER ASSY 1 1 1 R

(A=*2000.11) (B=E/#A01888) (C=+2000.11)

123310-77640 SWITCH, BATTERY

10 2 129698-77180 BRACKET 1 1 1
11 3 129698-77190 BRACKET 1 1 1
12 2 129698-77200 GEAR, INTERNAL 1 1 1
13 2 129698-77210 BRACKET 1 1 1
14 2 129698-77220 PINION ASSY 1 1 1
15 2 129698-77230 SHAFT 1 1 1
16 2 129698-77240 GEAR 3 3 3
17 2 129698-77250  WASHER SET 1 1 1
18 2 129698-77260 CASE ASSY 1 1 1
19 3 X2114535200 METAL, STARTER 1 1 1
20 2 129698-77270 LEVER SET, SHIFT 1 1 1
21 2 129698-77280 COVERKIT 1 1 1
22 2 124195-77770 BOLT, THROUGH 2 2 2
23 2 114371-79070 BOLT 2 2 2
24 1  124550-77030 COVER, TERMINAL 1 1 1
25 1 26116-120302 BOLT, M12X 30 PLATED 2 2 2

1 1 1 1

1 2 2 2

22724-800380  SCREW, 8.0X38

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.35. GENERATOR(12V-55A,PREVIOUS) Eg:gj:gg(EPA) EE;:
(C)=3JH3CE ()=
No. Lev. Parts No. Description Qty |
TLORLED] (A) B) (€©) (D) (BE) (B
1 1 129670-77200 GENERATOR 1 1
3 5 Jrzl—5 (12V-55A, |BE) 1-1 1 129772-77200  GENERATOR(12V-55A) 101 1 R
Fig. GENERATOR {12¥-55A, PREVIOUS) (A=E/#E20241) (C=E/#E20241)
1-2 1 129772-77200 GENERATOR(12V-55A) 1 1 1 z
(A=+2002.03) (B=E/#A03017) (C=*2002.03)
2 2 XL15571001 ROTOR ASSY 1 1 1
3 3 124080-77490 BALL BEARING 1 1 1
4 2 XL15542001 STATOR ASSY 1 1 1
5 2  XL155G6300 COVER ASSY, REAR 1 1 1
6 3 XL22553012 COVER, REAR 1 1 1
7 3 XL155G1315 REGULATOR ASSY,BRUSH 1 1 1
8 4 XL2255330 BRUSH ASSY 1 1 1
9 4 XL12013262 BRUSH 2 2 2
10 4 XTR1z63 REGULATOR 1 1 1
11 4 XL2554318 CONDENSER ASSY 1 1 1
12 4  XL13513134 BOLT M5 2 2 2
13 3 XL2253320 DIODE ASSY 1 1 1
14 2  XL2253400 FRONT COVER ASSY 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1
16 3 X6203BM BALL BEARING 1 1 1
17 2 XL225G6500  PULLEY ASSY 1 1 1
18 2  XL15018015 BOLT, THROUGH 4 4 4
19 2 XL1501810 NUT ASSY, PULLEY 1 1 1
2 1 1 1

N
o

XL15028001 SCREW ASSY

Remarks
(1)INTERCHANGEABILITY IS <N> WITH

FIG.36 REF.NO.1.
(2INC.9 N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mewy, S:Old—‘%New. WAdd, Z:Discontinued. FInterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M46601

Fig.36. GENERATOR(12V-60A,NEW) oo o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
VOOR4EE A B (©) O (E) F
1 1 128271-77200 GENERATOR, 12V-60A 1 1 1 W
3 8 YrRlL—9 (12V-60A. ¥F) (A=*2002.03) (B=E/#A03017) (C=+2002.03)
Fig GENERATOR {12Y—B0A, NE } 2 2 123900-77700 ROTOR ASSY 1 1 1
3 2 129612-77710 BEARING, BALL 1 1 1
4 2 128271-77720 BRACKET(STATOR+REGUL 1 1 1
5 2 123900-77730 BRACKET ASSY 1 1 1
6 2 128271-77740 PULLEY 1 1 1
7 2 128271-77750 SCREW KIT 1 1 1
8 1 129495-77330 ADJUSTER, BELT 1 1 1
9 1 129670-77340 PIECE, DISTANCE 1 1 1
10 1 129695-77370 BOLT, M10X75 1 1 1
11 1  129695-77380 BOLT, M10X30 1 1 1
12 1 22137-080000 WASHER, 8 1 1 1
13 1 22137-100000 WASHER, 10 2 2 2
14 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1
15 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1
16 1 129772-77250 CONDENSER ASSY 1 1 1
17 2 129772-77260 CONDENSER 1 1 1
18 2 129772-77270 BUSH 2 2 2
19 2 129772-77280 CLAMP 1 1 1

SPRE s

N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.37. GENERATOR(12V-80A,0PTIONAL) (BSIE o
(C)=3JH3CE (F=
No. Lev. Parts No. Description Qty
“30RAEG | A (B (©) () () (F)

1 1 119573-77201  ALTERNATER(12V-80A 1 1 1
37 YrrRL—% (12V—-8B0A, #7223} 2 2 XL180G61000 ROTORASSY 1 1 1
Fig. GENERATOR (12Y—80A, OPT | ONAL) 3 3 119129-77320  BALL BEARING 1 1 1
4 2 XL180120000  STATOR ASSY 1 1 1
5 2 XL180G63006  COVER ASSY, REAR 1 1 1
_ 6 3 XL180G13012 COVER, REAR 1 1 1
R o 7 3 XL180G43150 BRUSH ASSY,REGULATOR 1 1 1
' : - 8 4 XL155G1330 BRUSH ASSY 1 1 1
9 4 XL225G1325 BRUSH SET 2 2 2
23 {24 ;‘{Qf‘;ﬁ 10 4 124080-77390 REGULATOR ASSY 1 1 1
25 11 4  XL225431800  CONDENSER ASSY 1 1 1
12 4 124080-77520  BOLT M5 2 2 2
13 3 XL1808320 DIODE ASY 1 1 1
14 3 119129-77250  WIRE, LEAD 1 1 1
15 4 119129-77260  CLAMP 1 1 1
16 2 XL235340110  COVER ASSY, FRONT 1 1 1
17 3 XL150M14041  RETAINER 1 1 1
18 3 X6303BM0000  BEARING, BALL 11 1
19 3 119129-77930  SCREW KIT 1 1 1
20 2 119129-77890  BOLT, THROUGH 4 4 4
21 2 119129-77900  NUT ASSY, PULLEY 11 1
22 2 XL180G85001  PULLEY ASSY 1 1 1
23 1 119573-77250  CONDENSER ASSY 1 1 1
24 2 119573-77260  CONDENSER 1 1 1
25 2 119573-77270  BUSH 2 2 2
26 2 129772-77280  CLAMP 1 1 1

Remarks
(1)INC.9

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.38. WIRE HARNESS & SENSOR

YOORAES

DA PN—RA&EUY
FTQ-SB WIRE HARNESS & SENSOR

P2 THICEA <
ITTING TO 21 UTZE

<
s s

SETITVAL

%—20
BT R

CF.W PLMP
dEFZR T4 Fig. ' 7

(A)=3JH3E (D)=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129198-77932 HARNESS, WIRE 1 1 1
1-1 1 129198-77933 HARNESS, WIRE 1 1 1 N
(A=*1999.08) (B=E/#A00447) (C=+1999.08)
2 1 124770-77940 PROTECTOR 1 1 1
3 1 124070-77950 CLAMP 1 1 1
4 1 22137-080000 WASHER, 8 1 1 1
5 1 22217-080000 WASHER, SPRING 8 1 1 1
6 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
7 1  124060-39451 SWITCH, 0.2KG 1 1 1
7-1 1 124060-39452 SWITCH, 0.2KG 1 1 1 N
(A=*2000.12) (B=E/#A01952) (C=+2000.12)
8 1 129270-39610 DAMPER, PT1/8 1 1 1
9 1 128170-91160 SENSOR 1 1 1
10 1 120130-91370 SWITCH, 100 1 1 1
11 1 23871-010000 PLUG, RO1 1 1 1
11-1 1 129270-39620 PLUG, R1/8 1 1 1 N
(A=E/#E20512) (B=E/#E20512) (C=E/#E20512)
12 1 129490-77910 RELAY, STARTER 1 1 1
13 1 129573-77951 BRACKET 1 1 1
14 1 129573-77960 HARNESS, WIRE 1 1 1
15 1 26106-060102 BOLT, M6X 10 PLATED 2 2
15-1 1 26106-060082 BOLT, M6X 8 PLATED 2 2 2 N
(A=E/#E20462) (C=E/#E20462)
16 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
17 1 120270-77101 SWITCH, SAFETY 1 1 1
18 1 129570-77960 HARNESS, WIRE 1 1 1
19 1 144626-91560 SENSOR 1 1
19-1 1 119773-91500 SENDER 1 1 1 N
(A=E/#E20277) (C=EM#E20277)
19-2 1 119773-91501 SENSOR 1 1 1 N
(A=*2000.10) (B=E/#A01802) (C=+2000.10)
20 1 144626-91570 SENDER UNIT 1 1 1
21 1 129574-91560 SENSOR 1 1 1
21-1 1 129574-91561 SENSOR 1 1 1 R
(A=*2001.06) (B=E/#A02416) (C=*2001.06)
22 1 129574-91570 SENSOR 1 1 1
23 1 129574-77980 HARNESS, WIRE 1 1 1
24 1 124617-91850 RELAY 1 1 1
24-1 1 119773-91850 RELAY 1 1 1 R
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
25 1 22217-060000 WASHER, SPRING 6 2 2 2 w
(A=E/#E20462) (C=E/#E20462)
26 1 129574-77860 HARNESS, WIRE 1 1 1 z
(A=*2001.07) (B=E/#A02522) (C=*2001.07)
27 1 129574-77710 HARNESS, WIRE 4M 1 1 1
28 1 129574-77720 HARNESS, WIRE 6M 1 1 1
29 1 129270-77920 HARNESS, WIRE 1 1 1 W
(A=*1999.08) (B=E/#A00447) (C=*1999.08)
30 1 128391-77720 HARNESS, WIRE 1 w
(B=E/#A02336)
31 1 129574-77740 HARNESS, WIRE 10M 1 W

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++



0CR10-M46601

Fig.38. WIRE HARNESS & SENSOR esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
VONRAEE A (B (©) () () (F)
(B=E/#A03017)
BB priazanyy
Fig. WIRE HARNESS & SENSOR
19 ? ::‘?qtl I?I::‘Tvl s “T'Zogxé\lj irer
A %Gl 17 &%
18 4
Y = f

PRl

Y INJEH BLOOC
RIFCH TO Fig. |l

CETICNAL

b3
%—20

[ Y—Y ’ T ———
BT R

g— ; CF.W PLMP
s - JEFZR T4 Fig. " 7

RIFCY —0 [ig. 3

% i
EER L S IR
F_YWEPLLL ISUS NG o
\\

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.39. WIRE HARNESS & SENSOR(EARTH FLOAT TYPE)

YOORJEE

Fig.39

U%W\—*Z&t‘{"ﬂé 2RI

WIRE HARNESS

o
=1

e

Tz

i .

( )
ENSOR (EARTH FLOAT TYPE)

~a 18

I /ﬂ A i
N Y YL NORR LLODK
! SEFER T2 =ig |
12 TR/ S
|I A R R
ﬂ I", Y T Ny —
AF—TA T =5 -
blu«ljl—‘t, Wolon ’ \}\aﬂ/@
IR —= ol

SUCT LN WA FOLD
~JHESER 10 Fiy. &

[l
C-FANEL
. | T Aea
FOJOPT DOHA.
0. '_,@/%
;—J;JJ“IET‘/—,\' i) 91
R 'l P 2. F U
PLYWIELL 1-OUS NG g HESRE 10 % |
BEFrCA ~a Mia. 3 lig i ‘L‘_;__/|
/ ey

e T
A (kYD

Tl — g

LN SIHD [A3NLYE

FISASA —n
SLYWELL . NGUSTRG

Tl L e
| YWILLL e ‘>ING
AFFEN TO Fig. 3

(A)=3JH3E )=
(B)=3JH3E(EPA) )=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 129590-59200 RETAINER, PIPE 1 1 1
2 1  194555-62750 RUBBER, ABSORBER 1 1 1
3 1 129170-77820 HARNESS, WIRE 1 1 1
4 1 124770-77940 PROTECTOR 1 1 1
5 1 124070-77950 CLAMP 1 1 1
6 1 22137-080000 WASHER, 8 1 1 1
7 1 22217-080000 WASHER, SPRING 8 1 1 1
8 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1
9 1 26716-080002 NUT, M8 2 2 2
10 1 129570-77920 RELAY, STARTER 1 1 1
11 1 129573-77951 BRACKET 1 1 1
12 1 129573-77960 HARNESS, WIRE 1 1 1
13 1 26106-060102 BOLT, M6X 10 PLATED 2 2
13-1 1 26106-060082 BOLT, M6X 8 PLATED 2 2 2
(A=E/#E20462) (C=E/#E20462)
14 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
15 1 129270-39610 DAMPER, PT1/8 1 1 1
16 1 128170-91160 SENSOR 1 1 1
17 1 129570-91320 SWITCH, 100 1 1 1
18 1 126630-91591 SWITCH,OIL PRESSURE 1 1 1
19 1 23876-010000 PLUG, RO1 1 1 1
20 1 126630-91560 SENDER UNIT 1 1 1
20-1 1 119773-91520 SENDER UNIT 1 1 1
(A=*2001.06) (B=E/#A02416) (C=*2001.06)
21 1 126630-91570 SENDER UNIT 1 1 1
22 1 22217-060000 WASHER, SPRING 6 2 2 2

(A=E/#E20462)

(C=E/#E20462)

N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

SRR

i it



0CR10-M46601

i _ (A)=3JH3E (D)=
Fig.40. INSTRUMENT PANEL(B-TYPE) (BSIE o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
VONRAEE A (B (©) () () (F)
1 1 129670-91110 PANEL ASSY, B 1 1 1
) 4 0 E*%gﬁ {B/p/rjf) 2 2 129495-91010 BODY, PANEL 1 1 1
Fig. [NSTRUMENT PANEL (B-TYPE) 3 2 10427191352 BUZZER 1 11
1 4 2 128170-91310 SWITCH 1 1 1
/\ 5 2 129470-91190 SWITCH, STOP 1 1 1
6 2 127412-91250 SWITCH, KEY 1 1 1
4 [ 7 2 124617-91920 BULB, 12V-3W 4 4 4
8 2 129171-91850 HARNESS, WIRE 1 1 1
9 2 128170-91810 SCREW, M5X35 6 6 6
o @] 10 2 128170-91820 WASHER, 5 6 6 6
' E - _ I I\ 1 2 129670-91200 TACHOMETER 1 1 1
’ / - -.-__ - j " 12 1  129574-77860 HARNESS, WIRE 1 1 1
i '|'|II'II(["|'rI i =
‘- \
| \\.\ r\\‘] | J.LWIHH%: _,."f

. U 'i,f ! /’:'\*\ !

\Y

O\l

ALY T e
k AR SN A

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.41. INSTRUMENT PANEL(C-TYPE,PREVIOUS)

Tudlabe

) 4 1 SRR (CH17, 1BE)
Fig. INSTRUMENT PANEL (C-TYPE., PREVIQOUS)

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE F)=

No. Lev. Parts No. Description Qty |

A B (©) O (E) F
1 1 129171-91171 PANEL ASSY 1 1 1
1-1 1 129171-91172 PANEL ASSY, C 1 1 1 S
(A=*1999.10) (B=E/#A00583) (C=*1999.10)
1-2 1 12017191172 PANELASSY, C 1 1 1 z

(A=*2001.07)

(B=E/#A02522) (C=*2001.07)

3

2 16 ) 7 1

! ! ; ! 14

| I! |'!l | 15

! ! i ' |
i ; AN ML ' |

2 o
S

L W

2 2 129470-91180 BODY, PANEL 1 1 1
3 2 129171-91600 LENS ASSY 1 1 1
4 3 127410-91600 LENS 1 1 1
5 2 127410-91620 BODY 1 1 1
6 2 129171-91200 TACHOMETER ASSY 1 1 1
7 2 124617-91840 THERMOMETER, WATER 1 1 1
8 2 121575-91250 SWITCH, KEY 1 1 1
9 2 127687-91790 SWITCH 1 1 1
10 2 128270-91350 BUZZER, ALARM 1 1 1
11 2 46150-003610 BOX(WITH OUT FUSE 1 1 1
12 3 46150-003620 FUSE 1 1 1
13 2 129171-91880 HARNESS,WIRE 1 1 1
14 2  124617-91920 BULB, 12V-3W 1 1 1
15 2 194555-55820 BULB, 12V1.7W 7 7 7
16 2 129470-91160 GAUGE 1 1 1
16-1 2 129470-91161 METER 1 1 1 S
(A=*1999.10) (B=E/#A00583) (C=+1999.10)
17 2 157854-04300 HOUR METER 1 1 1
18 2  129470-91190 SWITCH, STOP 1 1 1
19 1 129574-77860 HARNESS, WIRE 1 1 1 z
(A=*2001.07) (B=E/#A02522) (C=+2001.07)

Remarks
(1)INTERCHANGEABILITY IS <N> WITH
FIG.42 REF.NO.1.

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.42. INSTRUMENT PANEL(C-TYPE,NEW) e o
(C)=3JH3CE F=
No. Lev. Parts No. Description Qty |
- (A ® (© () € @
1 1 12917191173  PANELASSY, C 1 1 1 w
4 2 TRE (CH1T, HE) (A=*2001.07) (B=E/#A02522) (C=+2001.07)
Frg. INSTRUMENT PANEL (C-TYPE, NEW) 1-1 1 129171-91174  PANELASSY, C 1 1 1 F
1 (A=+2002.02) (B=E/#A02975) (C=+2002.02)
A 2 2 129470-91180  BODY, PANEL 1 1 1
3 2 129171-91600  LENS ASSY 1 1 1
3 4 3 127410-91600  LENS 1 1 1
2 16 f 5 2 127410-91620 BODY 1 1 1
/ | b 6 2 129171-91200  TACHOMETER ASSY 1 1 1
! |3 7 2 124617-91840 THERMOMETER, WATER 1 1 1
— ; | 8 2 121575-91250  SWITCH, KEY 1 1 1
ot | _ Lo © 9 2 127687-91790  SWITCH 1 1 1
' ' 10 2 12827091350  BUZZER, ALARM 1 1 1
/\ﬁ\‘,\ 11 2 46150-003610  BOX(WITH OUT FUSE 1 1 1
i [ \5&‘ ) I 12 3 46150-003620  FUSE 11 1
w 13 2 127410-91610  RETAINER 1 1 1
— i 14 2 124617-91920  BULB, 12V-3W 1 1 1
e 15 2 194555-55820  BULB, 12V1.7W 7 7 7
' | 16 2 12947091161  METER 1 1 1
17 2 157854-04300 HOUR METER 1 1 1
18 2 129470-91190  SWITCH, STOP 11 1
19 1 129670-77990  ADAPTER 1 1 1 W
| (A=+2002.02) (B=E/#A02975) (C=*2002.02)
o]
J
&
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.19. N:Old 2255 New, 0:01d £25 New, R:Old sy New, S:01d s New, W:Add, ZDiscontinued, Flnterchangeable by set, KiQ'ty Ghange

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.43. INSTRUMENT PANEL(B,NEW-TYPE) B o-
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
YOOR4GE” A B © © E
1 1 129670-91130 PANEL ASSY, B 1 1 1 W
4 3 ﬂ%gﬁ (B ' a4 (A=E/#E20336) (C=E/#E20336)

Fig. INSTRUMENT PANEL (B, NEW—TYPE) 2 2 119773-91200 METER, TACHO./HOUR 1 1 1
3 2 129574-91870 HARNESS, WIRE 1 1 1
4 2 124617-91980 BULB, 12V-1.7W 5 5 5
5 2 128391-91260 BOX 1 1 1
6 2 128391-91860 WIRE 1 1 1
7 2 127687-91870  BOLT, M6X35 6 6 6
8 2 129170-91650 COVER 1 1 1
9 2 129574-91410  BRACKET, SWITCH 1 1 1
10 2 121575-91250  SWITCH, KEY 1 1 1
u 2 123482-91291  KEY 1 1 1
12 2 104271-91352  BUZZER 1 1 1
13 2 129170-91800  SWITCH 1 1 1
14 2 129574-91780  CAP, RUBBER 2 2 2
15 2 129574-91790  SWITCH 1 1 1
16 2 129470-91190 SWITCH, STOP 1 1 1
17 2 129170-91810 COVER 1 1 1
18 2 128391-91930 PANEL 1 1 1
19 2 129574-91620 BEZEL 1 1 1
20 2 129574-91420 BRACKET 1 1 1
21 2 129574-91720  GASKET 1 1 1
22 2 128391-91640 BEZEL 1 1 1
23 2 128391-91440 PLATE 1 1 1
24 2 128391-91740  GASKET 1 1 1
25 2 129170-91610  BEZEL 1 1 1
26 2 129574-91710  GASKET 1 1 1
27 2 129574-91750  GASKET 1 1 1
28 2 129574-91770  KNOB 2 2 2
29 2 129574-91650  BEZEL 1 1 1
30 2 127692-91410  SCREW 8 8 8
31 2 127692-91440 SCREW 4 4 4
32 2 127692-91450  SCREW 2 2 2
33 2 129570-91850  HARNESS, WIRE 1 1 1
34 3 124617-91990 FUSE 1 1 1
35 2 128391-91700 GASKET 1 1 1
36 2 127687-91880  WASHER 6 6 6
37 2 198451-78680  CLAMP, CORD 1 1 1

2 1 1 1

w
©

129574-91760 COVER

25—y

i,

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.44. INSTRUMENT PANEL(C,NEW-TYPE,PREVIOUS) e o
(C)=3JH3CE F=
No. Lev. Parts No. Description Qty |
- (A ® (© () € @
1 1 129670-91160  PANEL, INSTRUMENT C 1 1 1 w
, BE (A=E/#E20336) (C=E/#E20336)
L (C. NEX-TYPE, PREVIOUS] 1-1 1 129670-91161  PANEL, INSTRUMENT C 11 1 S
(A=*1999.10) (B=E/#A00583) (C=*1999.10)
12 1 129670-91161  PANEL, INSTRUMENT C 11 1 z
(A=*2002.01) (B=E/#A02945) (C=*2002.01)
2 2 11977391200  METER, TACHO./HOUR 1 01 1
3 2 129574-91870  HARNESS, WIRE 3 3 3
4 2 124617-91980  BULB, 12V-1.7W 77 7
5 2 129574-91210 METER 1 1 1
6 2 129574-91220 METER 11 1 w
(A=E/#E20336) (C=E/#E20336)
6-1 2 12957491221 METER 1 1 1 s
(A=*1999.10) (B=E/#A00583) (C=*1999.10)
7 2 120470-91190  SWITCH, STOP 11 1
8 2 129170-91260  BOX 1 1 1
9 2 129170-91860  HARNESS, WIRE 11 1
10 2 120170-91810  COVER 11 1
u 2 129170-91650 COVER 1 01 1
12 2 129574-91410  BRACKET, SWITCH 11 1
13 2 121575-91250  SWITCH, KEY 11 1
14 2 12348291291  KEY 101 1
15 2 10427191352  BUZZER 11 1
16 2 129170-91800  SWITCH 11 1
17 2 129574-91780  CAP, RUBBER 2 2 2
18 2 129574-91790  SWITCH 11 1
19 2 129170-91890  HARNESS, WIRE 11 1
20 2 129170-91930  PANEL 1 1 1
21 2 129574-91620  BEZEL 1 1 1
22 2 129574-91420  BRACKET 11 1
23 2 129574-91720  GASKET 1 01 1
24 2 12957491630  BEZEL 2 2 2
25 2 129574-91430  BRACKET 2 2 2
26 2 129574-91730  GASKET 2 2 2
27 2 12957491640  BEZEL 11 1
28 2 129574-91440  BRACKET 11 1
29 2 129574-91740  GASKET 1 1 1
30 2 129170-91610  BEZEL 11 1
31 2 129574-91710  GASKET 11 1
32 2 129574-91750  GASKET 1 1 1
33 2 129574-91770  KNOB 2 2 2
34 2 129574-91650  BEZEL 11 1
35 2 127692-91410  SCREW 16 16 16
36 2 127692-91440  SCREW 4 4 4
37 2 127692-91450  SCREW 2 2 2
38 2 129170-91850  HARNESS, WIRE 1 01 1
39 3 124617-91990  FUSE 11 1
40 2 127687-91880  WASHER 6 6 6
41 2 127687-91870  BOLT, M6X35 6 6 6
ok 42 2 12957491760 COVER 11 1
(1)INTERCHANGEABILITY IS <N> WITH 43 2 19845178680 CLAMP, CORD 2 2 2
FIG.45 REF.NO.L. N:Old 2255 New, 0:01d £25 New, R:Old sy New, S:01d s New, W:Add, ZDiscontinued, Flnterchangeable by set, KiQ'ty Ghange

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

N
©

129170-91860 HARNESS, WIRE

w
o

129574-91870 HARNESS, WIRE
129574-91890 HARNESS, WIRE
129170-91930 PANEL

w W
N =

w
w

124617-91980 BULB, 12V-1.7W
127687-91880  WASHER
127687-91870 BOLT, M6X35

w
~

Fig.45. INSTRUMENT PANEL(C,NEW-TYPE,NEW) esoe o
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty |
VOOR4EE A B (©) O (E) F
1 1 129670-91162 PANEL, INSTRUMENT 1 1 1 w
4 5 HE (C, H5917 . §F) (A=*2002.01) (B=E/#A02945) (C=*2002.01)

Fig. INSTRUMENT PANEL (C, NEW-TYPE, NEW) 2 2 198451-78680  CLAMP, CORD 2 2 2
3 2 129470-91191 BOX ASSY 1 1 1
4 2 119773-91200 METER, TACHO./HOUR 1 1 1
5 2 129574-91210 METER 1 1 1
6 2 129574-91222 METER 1 1 1
7 2 123482-91291 KEY 1 1 1

8 2 127692-91410 SCREW 16 16 16
9 2 129574-91420 BRACKET 1 1 1
10 2 129574-91430 BRACKET 2 2 2

11 2 127692-91440 SCREW 4 4 4
12 2 129574-91440 BRACKET 1 1 1
13 2 127692-91450 SCREW 2 2 2
14 2 129170-91610 BEZEL 1 1 1
15 2 129574-91620 BEZEL 1 1 1

16 2 129574-91630 BEZEL 2 2 2

17 2 129574-91640 BEZEL 1 1 1

18 2 129170-91650 COVER 1 1 1

19 2 129574-91650 BEZEL 1 1 1

20 2 129574-91710 GASKET 1 1 1

21 2 129574-91720 GASKET 1 1 1

22 2 129574-91730 GASKET 2 2 2

23 2 129574-91740 GASKET 1 1 1

24 2 129574-91750 GASKET 1 1 1

25 2 129574-91760 COVER 1 1 1

26 2 129574-91770 KNOB 2 2 2

27 2 129170-91850 HARNESS, WIRE 1 1 1

28 3 124617-91990 FUSE 1 1 1

2 1 1 1

2 3 3 3

2 1 1 1

2 1 1 1

2 7 7 7

2 6 6 6

2 6 6 6

w
al

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46601

Fig.46. TOOL

YOORAES

rio. )

I8
TOOL

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 129270-92100 BOX, TOOL 1 1 1
2 2 129270-92600 BAG, TOOL 1 1 1
3 2 129270-92650 DRIVER 1 1 1
4 2 129270-92690 WRENCH ASSY 1 1 1
5 3 129270-92610 WRENCH, 10X13 1 1 1
6 3 129270-92620 WRENCH, 12X14 1 1 1
7 3  129270-92630 WRENCH, 17X19 1 1 1
8 3  129270-92640 WRENCH, 22X24 1 1 1
9 1 129470-92300 TOOL ASSY, NOZZLE 1 1 1
10 2 129470-92310 TOOL,NOZZLE REMOVE A 1 1 1
11 2 129470-92320 TOOL,NOZZLE REMOVE B 1 1 1
12 2 26716-120002 NUT, M12 1 1 1

EEN

0P| OHAL

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46601

Fig.47. SPARE PART(OPTIONAL)

RN

Fig.47

ARTFNR=Y (AT 3)
SPARE PART (OPTIONAL)

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 729270-92500 REPAIR KIT 1 1 1
2 2 129002-01331 GASKET, HEAD 1 1 1
3 2  119625-11871 PROTECTOR, NOZZLE 3 3
3-1 2 119625-11870 PROTECTOR, NOZZLE 3 3 3
(A=E/#E20456) (C=E/#E20456)
4 2 129150-12111 GASKET, MANIFOLD 1 1 1
5 2 129150-13110 GASKET 1 1 1
6 2 129472-18090 GASKET 1 1 1
7 2 129002-22510 RING SET, PISTON 3 3 3
11 2 119305-35150 FILTER, OIL 1 1 1
12 2 124060-39451 SWITCH, 0.2KG 1 1 1
12-1 2 124060-39452 SWITCH, 0.2KG 1 1 1
(A=*2000.12) (B=E/#A01952) (C=*2000.12)
13 2 171087-42280 V-BELT, Ad44 1 1 1
14 2  129670-42520 COVER 1 1 1
15 2 129670-42530 IMPELLER 1 1 1
16 2 129670-42540 PLATE 1 1 1
17 2  129795-49551 GASKET 1 1 1
18 2 129470-49801 THERMOSTAT, 76.5 1 1 1
19 2 129470-49810 GASKET, THERMOSTAT 1 1 1
20 2 129468-53000 VALVE ASSY,INJECTION 3 3 3
23 2 129470-55701 STRAINER ASSY, FUEL 1 1 1
24 2 120130-91370 SWITCH, 100 1 1 1

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46601

Fig.48. SPARE PART(EARTH FLOAT TYPE,OPTIONAL

RN

) 48 ANPN=Y (283, 7T¥3Y)
Fig. SPART (EARTH FLOAT TYPE, OPT [ONAL)

(A)=3JH3E )=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 729270-92520 REPAIR KIT 1 1 1
2 2 129002-01331 GASKET, HEAD 1 1 1
3 2  119625-11871 PROTECTOR, NOZZLE 3 3
3-1 2 119625-11870 PROTECTOR, NOZZLE 3 3 3 N

(A=E/#E20456)

(C=E/#E20456)

4 2 129150-12111 GASKET, MANIFOLD 1 1 1
5 2 129150-13110 GASKET 1 1 1
6 2 129472-18090 GASKET 1 1 1
7 2 129002-22510 RING SET, PISTON 3 3 3
11 2 119305-35150 FILTER, OIL 1 1 1
12 2 171087-42280 V-BELT, A44 1 1 1
13 2 129670-42520 COVER 1 1 1
14 2 129670-42530 IMPELLER 1 1 1
15 2 129670-42540 PLATE 1 1 1
16 2 129795-49551 GASKET 1 1 1
17 2 129470-49801 THERMOSTAT, 76.5 1 1 1
18 2 129470-49810 GASKET, THERMOSTAT 1 1 1
19 2 129468-53000 VALVE ASSY,INJECTION 3 3 3
22 2 129470-55701 STRAINER ASSY, FUEL 1 1 1
23 2 129570-91320 SWITCH, 100 1 1 1
24 2  126630-91591 SWITCH,OIL PRESSURE 1 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101304-59020

104200-59170
104207-44480
104214-13580
104214-83980
104271-91352

105430-55041
105583-85900
114250-53080

114250-53120
114250-53130
114250-53140
114250-53210
114250-53400

114371-79070
119000-59550
119129-77250
119129-77260
119129-77320
119129-77890
119129-77900
119129-77930
119173-55700
119175-42620
119305-35150

119573-77201
119573-77250
119573-77260
119573-77270
119593-59580
119600-61540
119600-66840
119620-49290

119625-11870

119625-11871

Fig. No.

29

27
27

27

Ref. No.

8
16
11

9
10
13

3
12
15

8
10

Parts No.

119625-11871
119625-11880
119625-11900
119660-61491
119660-61590
119660-61901
119773-91200

119773-91500
119773-91501
119773-91520
119773-91850

119802-11280
119865-21600
120130-11860
120130-49350

120130-91370

120270-54410
120270-77101
120322-33050
120323-61470
120325-61100
120445-44640
121023-01550
121111-21501
121400-11340
121450-01560
121550-23200
121575-91250

121750-59890

121850-21680
121850-51960
122117-51560
122710-51050
122710-51090
123310-77640
123325-49421

123482-91291

Fig. No.

48

Ref. No.

-1
-2
-1
-1
-1
-1

-1
-1

Parts No.

123682-07851
123900-77700
123900-77730
124060-39451

124060-39452

124066-59100
124070-59060
124070-59130
124070-77950

124080-77390
124080-77490
124080-77520
124085-11690
124160-01751

124160-01910
124160-11360

124160-39140
124160-49480

124195-77770
124240-01871
124298-77020
124413-39100
124450-39240
124460-11340
124460-77680
124550-51350
124550-51370
124550-59820
124550-66370
124550-77030
124617-91840

124617-91850

124617-91920

124617-91980

124617-91990

-1

Parts No.
124770-77940

124790-44560
124950-51190
126630-91560
126630-91570
126630-91591

127410-91600

127410-91610
127410-91620

127412-91250
127687-91790

127687-91870

127687-91880

127692-91410

127692-91440

127692-91450

128170-13600

128170-86500
128170-86501
128170-91160

128170-91310
128170-91810
128170-91820
128171-07150
128270-91350

128271-77200
128271-77720
128271-77740
128271-77750
128296-07190
128296-07260
128296-07350

WNONOD




Parts No. Index

Parts No.

128296-07400
128296-07420
128296-07450
128296-07460
128377-07150
128377-07260
128377-07350
128377-08350
128391-77720
128391-91260
128391-91440
128391-91640
128391-91700
128391-91740
128391-91860
128391-91930
128397-44500
128397-44510
128695-44090

129001-01250
129001-02800
129001-21000
129002-01331

129002-22510

129002-22950

129012-49030
129052-42050
129052-42310
129054-42320
129100-01520
129100-01580

129100-01640
129100-01730
129100-11100
129100-11110
129100-11350
129100-11351
129100-23910
129100-25061
129100-51570
129100-59951

Fig. No.

COCONNOTWN

13

24
29

Ref.

P WwN N
WOOBRN~NOWNNDNE

=
RPROONONUIRLRNND

No.

-1

-1

-1
-1
-1

Parts No.

129100-61400
129100-61730
129100-61821
129100-61930
129100-77500
129100-77510
129107-44590
129120-33040
129120-35001
129120-35110
129120-35121
129129-14580
129150-01200
129150-01870
129150-01881

129150-02020
129150-02450
129150-02870
129150-02930
129150-02940
129150-03020

129150-03070

129150-03080

129150-03100
129150-11230
129150-11280
129150-11290
129150-11310
129150-11370
129150-11750
129150-11810
129150-12111

129150-13110

129150-14101
129150-14200
129150-14400
129150-21200
129150-23600
129150-23610
129150-25101
129150-25301
129150-25920

(e¢]

O~NNNONNNO ®

Parts No.

129150-25931
129150-32020
129150-35041
129150-35091
129150-35350
129150-39450
129150-42020
129150-42300
129150-42320
129150-59120
129150-59131
129150-59580
129155-11241
129155-11260
129155-11270
129155-51020
129155-51140
129155-51180
129155-51200
129155-51270
129155-51280

129155-51380
129155-51390
129155-51400
129155-51410
129155-51420
129155-51450
129155-51500
129155-51521
129155-51530
129155-51540
129155-51550
129155-51570
129155-51580
129155-51591
129155-51600
129155-51700
129155-51701
129155-51710
129155-51711
129155-51750
129155-51751
129155-51760
129155-51761
129155-51790
129155-52050
129155-61013
129155-61050
129155-61060

Parts No.

129155-61070
129155-61120
129155-61130
129155-61140
129155-61201

129155-61202
129155-61341
129155-61430
129155-61450

129155-61460
129155-61470
129155-61480
129155-61540
129155-61810
129155-61830
129155-61950
129156-44760
129156-51910
129158-52000

129158-52100
129170-12100
129170-13000
129170-13020
129170-21650
129170-44000
129170-44110
129170-44900
129170-49010
129170-49060
129170-77820
129170-91260
129170-91610

129170-91650

129170-91800
129170-91810
129170-91850
129170-91860

129170-91890
129170-91930

[EnY

-1
-1




Parts No. Index

Parts No.

129170-91930
129171-07901
129171-21650
129171-44600
129171-49200

129171-49480
129171-49900
129171-51040
129171-67300
129171-67310
129171-81010
129171-81020
129171-85900
129171-91171
129171-91172

129171-91173
129171-91174
129171-91200

129171-91600

129171-91850
129171-91880
129190-03090
129190-49130
129190-51590
129198-13500
129198-77932
129198-77933
129202-22300
129208-54500
129209-61930
129209-61950
129209-61951
129209-61952
129209-61970
129270-01720
129270-07510
129270-07560
129270-08100
129270-11080
129270-11100
129270-11240
129270-11260
129270-11270
129270-11290
129270-11310
129270-11350

Fig. No.

45

7
12
18
20

VONNNNN~NDOOO

-1
-2

>r>r>>>>

Parts No.

129270-11900
129270-11920
129270-12200
129270-12300
129270-14000
129270-21590
129270-21591
129270-22000
129270-22090
129270-33000
129270-33050
129270-34880
129270-39610

129270-39620
129270-44000
129270-44400
129270-44490
129270-44900
129270-49040
129270-49210

129270-49410
129270-49480

129270-53000
129270-59550
129270-59580
129270-59810
129270-59811
129270-59820
129270-59821
129270-59830
129270-59831
129270-61500
129270-67101
129270-67140
129270-67300
129270-67310
129270-77920
129270-81010
129270-81011
129270-81020
129270-81021
129270-81030
129270-81031

129270-81070
129270-81080
129270-81110

Fig. No.

Ref. No.

APwNOOOREPMAMOON

-1
-1
-2

-1
-2

-3
-2

-1
-2
-1
-1
-2

Parts No.

129270-81120
129270-81170
129270-81180
129270-92100
129270-92600
129270-92610
129270-92620
129270-92630
129270-92640
129270-92650
129270-92690
129290-22000
129301-03660
129301-34830
129400-77501
129403-49050
129407-35300
129410-03990
129468-53000

129470-07230
129470-11080
129470-11090
129470-11920
129470-12210
129470-13541
129470-42001
129470-42002
129470-42050
129470-42310
129470-44440
129470-44450
129470-49050
129470-49220
129470-49240
129470-49250
129470-49260
129470-49540
129470-49801

129470-49810

129470-51060
129470-51080
129470-51101
129470-55601
129470-55701

. No.

-2
-2
-2

-1
-1

Parts No.
129470-55701

129470-59120

129470-59121
129470-59122
129470-59530
129470-59540
129470-59541
129470-59542
129470-59560
129470-59561
129470-59562
129470-61650
129470-67200
129470-67320
129470-67550
129470-67560
129470-77590
129470-77971
129470-86500
129470-91160
129470-91161

129470-91180

129470-91190

129470-91191
129470-92300
129470-92310
129470-92320
129472-13560
129472-18090

129473-61801
129474-49010
129475-49020
129475-49040
129486-01670
129486-51060
129486-61200
129486-61201
129490-49070

129490-77910

Fig. No.

a7
48
29

Ref.

23
22

No.

-1
-2

-1
-2




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref.
129495-59300 29 18 129574-91620 44 21 129670-22090 13 22 129673-49230 20 4
129495-59552 29 21 1 45 15 129670-32000 14 1 129690-02800 1 15
129495-59553 29 21 -2 129574-91630 44 24 129670-34800 5 6 129690-02870 1 23
129495-77330 36 8 45 16 129670-42500 16 1 129690-22510 13 9
129495-91010 40 2 129574-91640 44 27 129670-42501 16 1-1 129695-77370 36 10
129499-61440 25 22 45 17 129670-42510 16 1-2 129695-77380 36 11
129500-61501 25 33 129574-91650 43 29 129670-42520 16 6 129698-77010 34 1
129550-42350 17 21 44 34 47 14 129698-77020 34 2
129570-12300 9 8 45 19 48 13 129698-77100 34 3
129570-59120 29 10 -1 129574-91710 43 26 129670-42530 16 3 129698-77110 34 4
129570-59121 29 10 -2 44 31 47 15 129698-77120 34 5
129570-61500 25 33 -1 45 20 48 14 129698-77130 34 6
129570-77920 39 10 129574-91720 43 21 129670-42540 16 5 129698-77140 34 7
129570-77960 38 18 44 23 47 16 129698-77150 34 8
129570-91320 39 17 45 21 48 15 129698-77160 34 9

48 23 129574-91730 44 26 129670-42550 16 7 129698-77161 34 9
129570-91850 43 33 45 22 129670-42560 16 11 129698-77180 34 10
129573-25900 24 78 129574-91740 44 29 129670-42570 16 20 129698-77190 34 11
129573-51330 24 29 45 23 129670-42580 16 17 129698-77200 34 12
129573-51340 24 30 129574-91750 43 27 129670-42700 16 21 129698-77210 34 13
129573-51370 24 33 44 32 129670-44410 18 14 129698-77220 34 14
129573-77951 38 13 45 24 129670-44420 18 9 129698-77230 34 15
39 11 129574-91760 43 38 129670-44570 18 31 129698-77240 34 16
129573-77960 38 14 44 42 129670-44600 18 10 129698-77250 34 17
39 12 45 25 129670-49010 19 3 129698-77260 34 18
129574-77710 38 27 129574-91770 43 28 129670-49110 19 3-1 129698-77270 34 20
129574-77720 38 28 44 33 129670-49150 19 9 -1 129698-77280 34 21
129574-77740 38 31 45 26 129670-49290 19 1-1 129772-77200 35 1
129574-77860 38 26 129574-91780 43 14 20 1-1 1
40 12 44 17 129670-49500 10 13 -1 129772-77250 36 16
41 19 129574-91790 43 15 19 6 -1 129772-77260 36 17
129574-77980 38 23 44 18 10 -1 129772-77270 36 18
129574-91210 44 5 129574-91870 43 3 14 -1 129772-77280 36 19
45 5 44 3 17 -1 37 26
129574-91220 44 6 45 30 20 7 -1 129795-01780 3 8
129574-91221 44 6 -1 129574-91890 45 31 21 13 -1 129795-01800 2 5
129574-91222 45 6 129590-59200 39 1 129670-51300 24 26 129795-01950 2 8
129574-91410 43 9 129590-67310 31 1 129670-77200 35 1 129795-02411 1 9
44 12 129595-61201 25 10 -2 129670-77340 36 9 129795-11120 7 17
129574-91420 43 20 129612-77710 36 3 129670-77990 42 19 129795-11180 7 19
44 22 129670-01500 2 1 129670-81850 12 20 -1 129795-21661 12 12
45 9 129670-01600 3 2 129670-85900 33 5 129795-48800 21 1
129574-91430 44 25 129670-08100 4 11 129670-91110 40 1 129795-49551 17 15
45 10 129670-08110 4 2 129670-91130 43 1 47 17
129574-91440 44 28 129670-08120 4 3 129670-91160 44 1 48 16
45 12 129670-08130 4 4 129670-91161 44 1-1 129900-07900 7 43
129574-91560 38 21 129670-08340 4 9 1-2 135210-61090 25 72
129574-91561 38 21 -1 129670-08350 4 12 129670-91162 45 1 138603-59380 30 4
129574-91570 38 22 129670-13560 10 1 129670-91200 40 11 144626-91560 38 19
129574-91620 43 19 129670-22000 13 1 129673-49220 20 2 -2 144626-91570 38 20




Parts No. Index

Parts No.
157854-04300

171051-01921
171078-66551
171087-42280

174307-51170
174307-51700
177070-03520
177073-03191
177088-02430
177099-03500
194555-55820

194555-62750

196630-12980
198451-78680

22117-040000
22117-080000
22137-080000

22137-100000
22190-060003

22190-080002

22190-100002
22190-120002
22190-140002

22190-160002
22217-050000

22217-060000

22217-080000

Fig. No.

41
42

Ref. No.

-1
-1

Parts No.

22217-080000
22217-100000
22217-120000

22242-000100
22252-000260
22272-000040
22287-120000
22351-030016
22351-050010
22351-060012
22360-080000
22372-040000
22414-250150

22453-060000
22512-070140

22512-070160
22724-800380
23000-013000
23000-016000

23000-019000

23000-022000
23000-035000

23000-041000

23000-054000
23000-070000
23010-013000
23010-014000
23061-070300
23061-120300
23072-101000
23080-013000

23414-080000

23414-100000

23414-120000

Fig. No.

39

24

-2
-2
-1
-2
-1
-1

Parts No.

23414-120016
23414-140000
23414-170000

23851-080000
23857-060000
23871-010000
23875-030000
23876-010000

23876-020000
23876-030000

23881-100002
23887-100002
23894-030002

24311-000060
24311-000120

24311-000150
24311-000160

24311-000320

24311-240100
24321-000750
24321-000800
24341-000160
24341-000240
24341-000500

25132-004500
26013-080142
26022-050102

26022-050122
26022-060162
26023-050102
26106-060082

26106-060102

Fig. No.

25
29
18

. No.

-1
-1

Parts No.

26106-060162
26106-060202

26106-080102
26106-080122

26106-080142
26106-080162

26106-080202

26106-080252

26106-080352

26106-080402
26106-080452

26106-080502
26106-080552

26106-080652
26106-080852
26106-081002
26106-100162

Fig. No.




Parts No. Index

Parts No.

26106-100162
26106-100202
26106-100222

26106-100252
26106-100302

26106-100322

26116-050142
26116-050302
26116-080302
26116-120252
26116-120302

26116-120352
26206-100252
26206-100302
26216-060202
26216-080182
26216-081002
26216-100452
26226-080182
26306-080002

26306-100002
26366-060002
26366-080002
26450-060252
26450-080282
26450-080352
26557-050122
26664-080002
26703-080002

26706-100002

26716-050002
26716-060002
26716-080002
26716-100002

Fig. No.

39

o b~p

33

Ref. No.

14
5
5

16

16
6
7
6

11

14
3

68

-1
-1

Parts No.
26716-120002

26736-120002
26756-050002
26756-060002

26756-080002
26776-120002

27225-100140
27231-500000
27233-250000
27241-120000
27241-220000
27241-280000

27241-300000
27241-400000

27310-080001
41701-001720
41710-000380
41710-000410
41730-000681
43530-500570
43662-025030
43720-001220
46150-003610

46150-003620

48110-025063
48110-028063
48110-032411
48110-032502
711100-51540
729132-11521
729202-11710
729270-01560
729270-11710
729270-51300
729270-51450
729270-53100
729270-92500
729270-92520
729402-11650
729402-23100
729499-54100
729670-53100

Fig. No.

24

Ref. No.

N

RPRURPRRPRRPROWONRE

[

=W
—© 0w

Parts No.
729690-22540

83213-003012
977780-01200
977780-01210
977780-01230

977780-01240
977780-01250
977780-03000

X0044021509

X01357681
X0146531
X0504550
X0505526
X0506590
X0508129
X0519503
X0529105
X0529530
X0534130
X053421
X179100011X
X179100021X
X179100100X

X199903800X

X2114535200
X6203BM
X6303BM0000
X8636008003

XL12013262
XL13513134
XL15014042
XL15018015
XL1501810
XL15028001
XL150M14041
XL15542001
XL15571001
XL155G1315
XL155G1330
XL155G6300
XL180120000
XL1808320
XL180G13012

[EnY

[EnY
OCWOPRONNOOWWNNRERFEN

PR RPERPE B BPRRRPEPE
ANOOOUINORDNODDOOOODUIUITDOUTANO

Parts No.

XL180G43150
XL180G61000
XL180G63006
XL180G85001
XL2253320
XL2253400
XL225431800
XL22553012
XL2255330
XL225G1325
XL225G6500
XL235340110
XL2554318
XTR1Z63
XTST255001
XTST25S002
XTST25S003
XTST255004
XTST25S005
XTST25S007
XTST25S008
XTST25S009

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.FLYWHEEL HOUSING
	4.MOUNTING FOOT
	5.LUB.OIL SUMP
	6.LABEL
	7.CYLINDER HEAD
	8.BONNET
	9.SUCTION MANIFOLD
	10.MIXING ELBOW
	11.CAMSHAFT
	12.CRANKSHAFT & FLYWHEEL
	13.PISTON & CONNECTING ROD
	14.LUB.OIL SYSTEM
	15.LUB.OIL PIPE
	16.COOLING SEA WATER PUMP
	17.COOLING FRESH WATER PUMP
	18.COOLING FRESH WATER COOLER
	19.COOLING SEA WATER PIPE
	20.COOLING FRESH WATER PIPE
	21.C.S.W.STRAINER(OPTIONAL)
	22.BILGE PUMP(STD,OPTIONAL)
	23.BILGE PUMP(DX,OPTIONAL)
	24.FUEL INJECTION PUMP
	25.GOVERNOR
	26.FUEL FEED PUMP & TIMER
	27.FUEL INJECTION VALVE
	28.FUEL INJECTION PIPE
	29.FUEL PIPE & FUEL STRAINER
	30.FUEL TANK(OPTIONAL)
	31.ENGINE STOP DEVIC
	32.CLUTCH
	33.CUPRING(OPTIONAL)
	34.STARTING MOTOR
	35.GENERATOR(12V-55A,PREVIOUS)
	36.GENERATOR(12V-60A,NEW)
	37.GENERATOR(12V-80A,OPTIONAL)
	38.WIRE HARNESS & SENSOR
	39.WIRE HARNESS & SENSOR(EARTH FLOAT TYPE)
	40.INSTRUMENT PANEL(B-TYPE)
	41.INSTRUMENT PANEL(C-TYPE,PREVIOUS)
	42.INSTRUMENT PANEL(C-TYPE,NEW)
	43.INSTRUMENT PANEL(B,NEW-TYPE)
	44.INSTRUMENT PANEL(C,NEW-TYPE,PREVIOUS)
	45.INSTRUMENT PANEL(C,NEW-TYPE,NEW)
	46.TOOL
	47.SPARE PART(OPTIONAL)
	48.SPARE PART(EARTH FLOAT TYPE,OPTIONAL
	Parts No. Index

